STATEMENT
This test report# GOM20304-7780-T-47 is valid for all conducted measurements
required as per FCC part 24 for FCC ID: RZ3MCON0901.
The FCC ID mentioned within the test report belongs to GSM radio module used in
this application.
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1 General Information
1.1 Notes

The purpose of conformity testing is to increase the probability of adherence to the essential
requirements or conformity specifications, as appropriate.

The complexity of the technical specifications, however, means that full and thorough testing is
impractical for both technical and economic reasons.

Furthermore, there is no guarantee that a test sample which has passed all the relevant tests
conforms to a specification.

Neither is there any guarantee that such a test sample will interwork with other genuinely open
systems.

The existence of the tests nevertheless provides the confidence that the test sample possesses the
qualities as maintained and that is performance generally conforms to representative cases of
communications equipment.

The test results of this test report relate exclusively to the item tested as specified in 1.5.

The test report may only be reproduced or published in full.

Reproduction or publication of extractes from the report requires the prior written approval of the
ELECTRONIC TECHNOLOGY SYSTEMS DR. GENZ GMBH.

Tester:
-7
A’ I// . Cl/c_"}r'_"_.".
15.04.2003 F. Schulz - i
Date ETS-Lab. Name Signature

Technical responsibility for area of testing:

=
A

e

iy

f- |£‘jj- /ﬂ‘_//gy'f:;
e

15.04.2003 Dr. Genz

Date ETS Name Signature
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1.2 Testing laboratory

1.2.1 Location

ELECTRONIC TECHNOLOGY SYSTEM DR. GENZ GMBH
Storkower Strafle 38c¢

D-15526 Reichenwalde b. Berlin

Germany

Telefon : +49 33631 888 00
Telefax : +49 33631 888 66

1.2.2 Details of accreditation status

ACCREDITED TESTING LABORATORY
DAR-REGISTRATION NUMBER: TTI-P-G 126/96

ACCREDITED COMPETENT BODY
DAR-REGISTRATION NUMBER: BPT-ZE-026/96

FCC FILED TEST LABORATORY REG. NoO. 96970

BLUETOOTH QUALIFICATION TEST FACILITY (BQTF)

(ETS)

ACCREDITED BY: BLUETOOTH QUALIFICATION REVIEW BOARD (BQRF)

INDUSTRY CANADA FILED TEST LABORATORY REG. No. IC 3470

A2LA ACCREDITED Certificate Number: 1983-01

1.3 Details of approval holder

Name : Wavecom S.A.

Street : 12 Boulevard Garibaldi

Town : 92442 Issy Les Moulineaux Cedex
Country : France

Telephone 1 +33 14629 0800

Fax 1 +33 14629 9357

Contact : Mr. Dan Venturini

Telephone 1 +33 14629 0800

Blls
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1.4 Application details

Date of receipt of application : 14.04.2003
Date of receipt of test item : 14.04.2003
Date of test : 14.04.2003

1.5 Test item

Description of test item : GSM/GPRS Module

Type identification : Q2426 Version: 4.0
Serial number : Test model without serial number.
Photos : See annex

Technical data

Frequency range Tx — GSM 850 : 824.2 — 8§48.80 MHz

Frequency range Tx — PCS : 1850.2 — 1909.8 MHz
Frequency range Rx - GSM 850 : 869.2 — 893.8 MHz
Frequency range Rx - PCS : 1930.2 — 1989.8 MHz
Antenna Gain : -1 dBi

Power supply : 3,7V DC

Operating mode : duplex

Type of modulation : GMSK (GSM modulation)
Emission : GXW
Manufacturer:

(if applicable)

Name

Street

Town

Country

Blls
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1.6 Test standards
Technical standard : FCC Parts 22, 24, 2, 15

Additional information : Because of using the GSM 850 as an alternative technology in
850 MHz band, not all test cases of FCC Part 22 are required.

For testing, the GSM/GPRS Module Q2426 was tested in the

Starter Kit as test environment. The .Allgon antenna was used
for test purposes only.

2 Technical test

2.1 Summary of test results

No deviations from the technical specification(s) were ascertained in the course (]
of the tests performed.

or

The deviations as specified in 2.5 were ascertained in the course of the tests W
performed.

2.2 Test environment

Temperature . 23°C
Relative humidity content 220 ... 5%
Air pressure :86 ... 103 kPa
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2.3 Test equipment utilized

Blls

No. Test equipment Type Manufacturer
ETS 0001 |Test receiver ESHS 10 Rohde & Schwarz
ETS 0002 |Test receiver ESVP Rohde & Schwarz
ETS 0003 |Test receiver ESVS 10 Rohde & Schwarz
ETS 0004 [Spektrum- and Network-Analyzer FSMS 26 Rohde & Schwarz
ETS 0005 |Test receiver SMV 11 MEB
ETS 0006 |Test receiver system SME 12 MEB
ETS 0008 |Antenna Loop antenna Siemens
ETS 0009 |Antenna ARA 2 MEB
ETS 0010 [Antenna Loop antenna MEB
ETS 0011 |Antenna van Veen/ Frame Rohde & Schwarz
ETS 0012 |Antenna HK 116 Rohde & Schwarz
ETS 0013 |Antenna HL 223 Rohde & Schwarz
ETS 0014 |Antenna HL 025 Rohde & Schwarz
ETS 0015 |Antenna HL 025 Rohde & Schwarz
ETS 0016 |Precision antenna kit VHAP Schwarzbeck
ETS 0017 |Precision antenna kit UHAP Schwarzbeck
ETS 0020 |Antenna DP 21 MEB
ETS 0021 |Antenna DP3 MEB
ETS 0022 |Antenna SAS-200/ 521 A.H. Systeme+D65
ETS 0023 |Antenna DP 1 MEB
ETS 0024 |Antenna mast AF 2 MEB
ETS 0025 |Antenna mast AF 2 MEB
ETS 0026 |Tripod Heinrich Deisel
ETS 0027 |Tripod Heinrich Deisel
ETS 0028 |Tripod STA 2 C. Lorenz AG
ETS 0029 |Tripod Berlebach
ETS 0031 |Turn table DS 412 Heinrich Deisel
ETS 0032 |Controller HD 050 Heinrich Deisel
ETS 0033 |RF generator SMG Rohde & Schwarz
ETS 0034 |RF generator/ Amplifier SMLR Rohde & Schwarz
ETS 0035 |RF generator/ Amplifier SMLM Rohde & Schwarz
ETS 0038 |RF amplifier 150L Amplifier Research
ETS 0039 |Absorbing clamp MDS 21 Rohde & Schwarz
ETS 0040 |Artifical mains ESH3-75 Rohde & Schwarz

ETS Dr. Genz GmbH, Germany
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Page 7 of 41



ELECTRONIC TECHNOLOGY SYSTEMS DR.GENZ GMBH

Blls

No. Test equipment Type Manufacturer
ETS 0041 |Artifical mains ESH3-74 Rohde & Schwarz
ETS 0042 |Artifical mains ESH3-Z6 Rohde & Schwarz
ETS 0044 |Artifical mains NNB 111 MEB
ETS 0045 |Stripe line IEC 801-3 ETS
ETS 0046 (Power supply LTS 006 RFT
ETS 0047 |(Power supply TG 20/ 1 Statron
ETS 0048 |Power supply TG 20/ 1 Statron
ETS 0049 |Power supply T 102 TPW
ETS 0050 [Power supply T 101b TPW
ETS 0051 |Oscilloscope TDS 640A Tektronix
ETS 0052 |Audio analyzer UPA 4 Rohde & Schwarz
ETS 0053 [ECAT Controlcentre CE 40 Keytek/ EMV
ETS 0054 |EFT simulator E 412 Keytek/ EMV
ETS 0055 [Modul network coupler E 4551 Keytek/ EMV
ETS 0056 (Blank plug-in Keytek/ EMV
ETS 0057 [Module SURGE with DC coupler E 501 Keytek/ EMV
ETS 0058 |Capacitive coupling clamp E502B Keytek/ EMV
ETS 0059 |Kikusui amplfier PCR 2000L Keytek/ EMV
ETS 0060 (Xitron power analyzer Keytek/ EMV
ETS 0061 [Power/ Arb (Harm., Ramp) Keytek/ EMV
ETS 0062 |Reference impedance Keytek/ EMV
ETS 0063 |Blank plug-in Keytek/ EMV
ETS 0064 |[CDN IEC 1000-4-6 Keytek/ EMV
ETS 0065 |ESD-generator minizap Keytek/ EMV
ETS 0066 [EM Injection Clamp FCC/ EMV
ETS 0067 |Calibration Fixture IEC 801-2031 CF FCC/ EMV
ETS 0068 |[CDN IEC 1000-4-6 CDN FCC/ EMV
ETS 0069 |EM Radiation Monitor EMR-20 Wandel & Goltermann
ETS 0070 [PC Transfer set EMR-20 EMR-20 Wandel & Goltermann
ETS 0071 [Videocamera system KMBO012 Kocom
ETS 0072 |Interphone system JS-1400 Jiuh Sheng
ETS 0073 |Audio noise meter GSM 2 MKD/ RFT
ETS 0074 |RF milivoltmeter QRV 2 MKD/ RFT
ETS 0075 |NF generator GF 22 Précitronic
ETS 0076 |Feeding bridge A SBA 1000 ESP

ETS Dr. Genz GmbH, Germany
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No. Test equipment Type Manufacturer
ETS 0077 |Audio/ Video Filter set AV 55020 ETS
ETS 0078 |LCR meter SR 720 SRS
ETS 0079 |Functional generator MX-2020 Maxcom
ETS 0080 [EMI Software ES-K1 Rohde & Schwarz
ETS 0081 [EMI Software ES-K10 Rohde & Schwarz
ETS 0082 [PC Novell network system Novell Esotronic
ETS 0083 [Apple computer sstem Performa 630 Macintosh
ETS 0084 [Processcontroler PSA 15 Rohde & Schwarz
ETS 0085 [Shielded room SR 1 Frankonia
ETS 0086 |Anechoic chamber AC1 Frankonia
ETS 0087 |Climatic cell HC 4033 Heraeus
ETS 0088 |Colour TV pattern generator PM 5518-TX VPS Philips
ETS 0089 |Radiocommunication tester CMS 54 Rohde & Schwarz
ETS 0090 [DECT type approval CTR06 TS 8930 Rohde & Schwarz
ETS 0091 |RF signal generator SME 03 Rohde & Schwarz
ETS 0092 |[DM-Coder SME-BI11 Rohde & Schwarz
ETS 0093 |Pulse Modulator SM-B8 Rohde & Schwarz
ETS 0095 [DECT system controller PSMD Rohde & Schwarz
ETS 0096 |DECT Signalling unit PSMD-BI11 Rohde & Schwarz
ETS 0097 [Rack, 19", 36 HU TS 89RA Rohde & Schwarz
ETS 0098 [System engineering and software CS 893BE Rohde & Schwarz
ETS 0099 |Extension unit for basic version TS 8930B Rohde & Schwarz
ETS 0100 [RF signal generator SME-06 Rohde & Schwarz
ETS 0101 [DM-Coder SME-BI11 Rohde & Schwarz
ETS 0102 (Pulse modulator SM-B8 Rohde & Schwarz
ETS 0103 (Pulse generator SM-B4 Rohde & Schwarz
ETS 0105 [High power synthesizer/ sweeper SMP 22 /02 Rohde & Schwarz
ETS 0106 |Frequency extension SMP-B11 Rohde & Schwarz
ETS 0107 [RF attenuator for SMP 22 SMP-B15 Rohde & Schwarz
ETS 0108 [DECT protocol tester TBR 22 TS 1220 Rohde & Schwarz
ETS 0109 [Process controller PSM 2 Rohde & Schwarz
ETS 0110 |Real time signalling unit PSMD-B2 Rohde & Schwarz
ETS 0111 [PCM Realtime audio interface for PSMD-B3 Rohde & Schwarz

PSM

ETS 0112 [Synthesizer Module PSMD-B4 Rohde & Schwarz
ETS 0113 |Keyboard PSA-72 Rohde & Schwarz

ETS Dr. Genz GmbH, Germany
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No. Test equipment Type Manufacturer
ETS 0114 |RF step attenuator RSG Rohde & Schwarz
ETS 0115 |Glide path Rohde & Schwarz
ETS 0116 (RF Millivoltmeter URV 55 Rohde & Schwarz
ETS 0117 |Insertion unit URV-Z2 Rohde & Schwarz
ETS 0118 [Mixer MFC 1000 Avcom
ETS 0119 [Mixer MFC 2000 Avcom
ETS 0120 |RF step attenuator TRI-50-20 INCO
ETS 0121 |Oscilloscope EO 147A Serute
ETS 0122 |Oscilloscope 5201 Dagatron
ETS 0123 |RF step attenuator RBU Rohde & Schwarz
ETS 0124 |Tripod STA 2 Rohde & Schwarz
ETS 0126 |Uninterruptable power supply UPS - 1500 Sendon
ETS 0127 |Uninterruptable power supply UPS - 1000 LC Sendon
ETS 0128 |Uninterruptable power supply UPS - 1000 Sendon
ETS 0129 |Uninterruptable power supply UPS - 500 Sendon
ETS 0130 [Uninterruptable power supply Power saver Sendon
ETS 0131 |Telephone connection box Systel
ETS 0132 |Frequency doubler TR-0616 EMG
ETS 0133 |Probe body P6015 Tektronix
ETS 0134 (Mains filter MSF Erika Fiedler
ETS 0135 [Measureing switching point AK 11 RFT
ETS 0136 |Attenuator 33-6-34 Weinschel
ETS 0137 [Multimeter YX-360TRA Mastech
ETS 0138 |Multimeter DT-9410 Diditec
ETS 0139 |[Multimeter ST-9202 Standard
ETS 0140 [High voltage generator IP 6Wa TPW
ETS 0141 |Sliding bridge J573 RFT
ETS 0142 |Impedanz converter TK 11 RFT
ETS 0143 |Impedanz converter TK 12 RFT
ETS 0146 |Aktive RF probe ESH2-72 Rohde & Schwarz
ETS 0147 (Probe TK 103 MEB
ETS 0148 |Test TV 21PT4301/00 Philips
ETS 0149 [Power divider ZAPD-21 MCL
ETS 0150 [Switcher HR07-720 Wisi
ETS 0151 |Interference pulse generator NSG 500C Schaffner
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No. Test equipment Type Manufacturer
ETS 0152 [Simulator for Load-Dump-Impulse NSG 506C (I) Schaffner
ETS 0153 [Simulator for Load-Dump-Impulse NSG 506C (II) Schaftner
ETS 0154 |Signalgenerator SMG Rohde & Schwarz
ETS 0155 |Signalgenerator SMG Rohde & Schwarz
ETS 0156 |Adjacent channel power meter NKS Rohde & Schwarz
ETS 0157 [TV and Sat-Signalgenerator VTG 700 Grundig
ETS 0158 [TV and Sat Signalgenerator VTG 700 Grundig
ETS 0159 |Programmable power supply TOE 8815 Toellner
ETS 0160 |Protective wire and isolation tester P16001 D SPS electronic
ETS 0161 |Filter system / consumer electronic Fiedler
ETS 0162 |Acoustic chamber 403-A IAC
ETS 0163 |Test head BK 4602 Briiel & Kjeer
ETS 0164 |Simulator ear BK 4185 Briiel & Kjar
ETS 0165 [Simulator mouth BK 4227 Briiel & Kjeer
ETS 0166 |Acoustic calibrator BK 4231 Briiel & Kjer
ETS 0167 |Communication Analysis System CASTEI HEAD acoustics
ETS 0168 |Acoustical test for DECT CTR 10 HEAD acoustics
ETS 0169 [Measurement - Frontend (analog) MFE 111 HEAD acoustics
ETS 0170 [Measurement - Frontend (digital) MFE IV HEAD acoustics
ETS 0171 |Electronic test cradle TEH HEAD acoustics
ETS 0172 |Noise generator HNG II.1 HEAD acoustics
ETS 0173 |Speaker Canton S Pluss HEAD acoustics
ETS 0174 |Measurement - Frontend line MFE V HEAD acoustics

interface
ETS 0175 |Software Line interface (analog) COPTZVS HEAD acoustics
ETS 0176 |Acoustic volt meter COP 4 HEAD acoustics
ETS 0177 |Feeding bridge B SBB 1000 ESP
ETS 0178 |Open area test side 10m ETS
ETS 0180 |Artifical mains NNBO1/RFZ RFZ
ETS 0181 |Test pin for protective wire PE 156-i SPS electronic
ETS 0182 [Power supply MX-9300 Maxcom
ETS 0183 |Frequency counter MX-9300 Maxcom
ETS 0184 |Function generator MX-9300 Maxcom
ETS 0185 |Digital multimeter MX-9300 Maxcom
ETS 0186 |Power supply DF 1730 WIG
ETS 0187 |Power suppy TPW/RFT

ETS Dr. Genz GmbH, Germany
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Blls

No. Test equipment Type Manufacturer
ETS 0189 [Spectrum Analyzer FSEB Rohde & Schwarz
ETS 0190 [Function generator MX 2020 Maxcom
ETS 0191 [Sweep function generator 7202 Dagatron
ETS 0192 |Audio generator 7101 Dagatron
ETS 0193 |Vibration table N1-201-M Sandox
ETS 0194 |Digital multimeter PMM 208 Dagatron
ETS 0195 |Thermo hygro recorder Amarell
ETS 0196 |Digital thermometer AK-688 KD
ETS 0197 |Digital thermometer Prima
ETS 0198 |Digital thermometer ad 170th ama-digit
ETS 0199 |Digital thermometer ad 31th ama-digit
ETS 0200 (Digital thermometer / hygro meter ad 90h ama-digit
ETS 0201 |Digital thermometer / hygro meter 37950-10 Cole Parmer
ETS 0202 |Digital thermometer ad 15th ama-digit
ETS 0203 |Digital thermometer Type K Amarell
ETS 0204 |Digital thermometer ad 20th ama-digit
ETS 0205 [High voltage test generator HA 3300 D SPS electronic
ETS 0206 [High voltage test accessoires HVGZ 312 SPS electronic
ETS 0207 [Socket-Outlet torque balance F37.13 PTL
ETS 0208 [Unjointed Finger probe P 10.05 PTL
ETS 0209 |Flixible Finger probe P 10.01 PTL
ETS 0210 [Spring operated impact hammer P 22.50 PTL
ETS 0211 [Metallic ball F 53.32 PTL
ETS 0212 |Hazardous live probe P 10.06 PTL
ETS 0213 |Hazardous live probe P 10.11 PTL
ETS 0214 |(Ball pressure test apparatus T 10.02 PTL
ETS 0215 |Glow Wire tester T 03.14 PTL
ETS 0216 |Force indicator SON P 10.31 PTL
ETS 0217 [Millivolt meter URYV 55 Rohde & Schwarz
ETS 0218 (RF probe URVS5-Z7 Rohde & Schwarz
ETS 0219 |Power sensor NRV-Z2 Rohde & Schwarz
ETS 0220 |Insertion unit URV5-Z4 Rohde & Schwarz
ETS 0221 [ISDN-S0-Analyzer K1403 Siemens
ETS 0222 [ISDN Protocol Analyser TE965 Tekelec Teleco.
ETS 0223 |GSM/ PCN/ PCS-Simul. TS8915B Rohde & Schwarz

ETS Dr. Genz GmbH, Germany
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No. Test equipment Type Manufacturer
ETS 0224 |GSM System Simulator FTA Rohde & Schwarz
ETS 0225 [SIM Simulator Orga
ETS 0226 [SIM Editor Orga
ETS 0227 |Vibration table TIRA vib GenRad
ETS 0228 |Climatic chamber VT 4010 Votsch
ETS 0229 [Radio Commun. Tester CMT 54 Rohde & Schwarz
ETS 0230 [Radio Commun. Tester CMD 65 Rohde & Schwarz
ETS 0231 |Testreceiver ESVS 30 Rohde & Schwarz
ETS 0232 |Radiation test source VSQ 1 MEB
ETS 0233 |Direction coupler RK 100 MEB
ETS 0234 |Power meter NRVD Rohde & Schwarz
ETS 0235 |RF-network-analyser 8752 C Hewlett Packard
ETS 0236 |RF-amplifier 100A100 Amplifier Research
ETS 0237 |RF-amplifier 100W1000M1 Amplifier Research
ETS 0238 |Field strong meter FM 2000 Amplifier Research
ETS 0239 |[Isotr. field probe 40 GHz FP 2080 Kt Amplifier Research
ETS 0240 (Isotr. field probe 1 GHz FP 2000 Kit Amplifier Research
ETS 0241 |Pulse Generator 4050 PicoSecond PL
ETS 0242 |Harmonics analyser F41B Fluke
ETS 0243 |AC-clamp 1000 A 801 1000s Fluke
ETS 0244 |Burst generator EFT 200 EM-Test
ETS 0245 |Load dump generator LD 200 EM-Test
ETS 0246 |Voltage drop simulator VDS 200 EM-Test
ETS 0247 [Microsecond generator MPG 200 EM-Test
ETS 0248 [Switch unit AN 200 EM-Test
ETS 0249 |Coupling network CNA 200 EM-Test
ETS 0250 | Coupling clamp ACC EM-Test
ETS 0252 [System controller PSM 12 Rohde & Schwarz
ETS 0253 [Spectrum analyser FSIQ Rohde & Schwarz
ETS 0254 |RF generator SMIQ 03 Rohde & Schwarz
ETS 0255 [RF generator SMIQ 03 Rohde & Schwarz
ETS 0256 [RF generator SMP 03 Rohde & Schwarz
ETS 0257 |(Step attenuator RSP Rohde & Schwarz
ETS 0258 [Rubidium standard RSTU DATUM GmbH
ETS 0259 |Power meter NRVD Rohde & Schwarz

ETS Dr. Genz GmbH, Germany
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No. Test equipment Type Manufacturer
ETS 0260 [Power sensor NRVD-Z1 Rohde & Schwarz
ETS 0261 [Power sensor NRVD-Z1 Rohde & Schwarz
ETS 0262 [Switching unit SSCU Rohde & Schwarz
ETS 0263 |(Signaling unit Wird
ETS 0264 |Spectrum analyser F 1048 HAMEG
ETS 0265 |Loop antenna HFRA 9150 Schwarzbeck
ETS 0267 |RF signal generator SMT 03 Rohde & Schwarz
ETS 0268 |RF signal generator SMP 02 Rohde & Schwarz
ETS 0270 [RF signal generator SMP 04 Rohde & Schwarz
ETS 0271 |Test receiver ESI 40 Rohde & Schwarz
ETS 0272 |RF signal generator SME 03 Rohde & Schwarz
ETS 0273 |RF signal generator SME 03 Rohde & Schwarz
ETS 0274 |RF signal generator SMY 01 Rohde & Schwarz
ETS 0275 |Power sensor NRV-Z51 Rohde & Schwarz
ETS 0276 |Audio analyser UPL Rohde & Schwarz
ETS 0277 |Power sensor NRV-Z1 Rohde & Schwarz
ETS 0278 |Power sensor NRV-Z31 Rohde & Schwarz
ETS 0279 |Step attenuator RSP Rohde & Schwarz
ETS 0280 [Power meter NRVD Rohde & Schwarz
ETS 0281 [Spectrum analyser FSM Rohde & Schwarz
ETS 0282 [RF bridge 86207 A Hewlett Packard
ETS 0283 [RF bridge 86205 A Hewlett Packard
ETS 0284 |Field probe 11940 A Hewlett Packard
ETS 0285 |Field probe 11941 A Hewlett Packard
ETS 0286 |Limiter 11867 A Hewlett Packard
ETS 0287 |Test receiver ESHS 10 Rohde & Schwarz
ETS 0288 |Artifical mains ESH2-75 Rohde & Schwarz
ETS 0289 |Audio generator TAG 101 Troneer
ETS 0290 |Audio generator TAG 101 Troneer
ETS 0291 |Loop antenna HFH2-72 Rohde & Schwarz
ETS 0292 (RF generator SMHU Rohde & Schwarz
ETS 0293 |Artifical mains NNBM 8125 Schwarzbeck
ETS 0294 |Biconical antenna HK 116 Rohde & Schwarz
ETS 0295 |LPD antenna HL 223 Rohde & Schwarz
ETS 0296 |Oscilloscope TDS 520 A Tektronix
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No. Test equipment Type Manufacturer
ETS 0297 |Power pulse generator IGUF 2910 Schwarzbeck
ETS 0298 [ICO tester TS 1232 Rohde & Schwarz
ETS 0299 [DECT protocol tester TS 1220 Rohde & Schwarz
ETS 0300 (RF amplifier 75 A 250 Amplifier Research
ETS 0301 [Relay switch unit RSU Rohde & Schwarz
ETS 0302 [Data line CDN CM-I/O CD Keytek
ETS 0303 |Telecom line CDN CM-TEL CD Keytek
ETS 0304 |Test receiver ESHS 10 Rohde & Schwarz
ETS 0305 |Test receiver ESVS 10 Rohde & Schwarz
ETS 0306 |Function generator HP 33120A Hewlett Packard
ETS 0307 |Commu. Sign. Analyzer CSA 803 A Tektronix
ETS 0308 [Spectrum analyzer R 3361A Advantest
ETS 0309 [Anechoic chamber AC2 Frankonia
ETS 0310 |Anechoic chamber AC3 Frankonia
ETS 0311 [Anechoic chamber AC4 Frankonia
ETS 0312 |Climatic chamber VC 0033 Votsch
ETS 0313 |Power sensor NRV-Z51 Rohde & Schwarz
ETS 0314 |LPD antenna HL 223 Rohde & Schwarz
ETS 0315 [Biconical antenna HK 116 Rohde & Schwarz
ETS 0316 |Switcher Hr 07-720 WISI
ETS 0317 [Switcher Hr 07-720 WISI
ETS 0318 |Dial pulse/ DTMF tester 210 HE
ETS 0319 |Opto link GPIB 140 NI
ETS 0320 |Opto link GPIB 140 NI
ETS 0321 (RF Millivoltmeter URV 55 Rohde & Schwarz
ETS 0322 |Insertion unit URVS5-Z4 Rohde & Schwarz
ETS 0323 |DECT portable part Gigaset 1000 SIEMENS
ETS 0324 |DECT fix part Gigaset 1000 SIEMENS
ETS 0325 [DECT portable part Philipps
ETS 0326 |DECT fix part Philipps
ETS 0327 |Blue Unit V20 Nokia
ETS 0328 BT Protocol tester PTW 60 Rohde & Schwarz
ETS 0330 [Spectrum analyser FSM Rohde & Schwarz
ETS 0333 |turn table DE 350 Heinrich Deisel
ETS 0334 |Controller HD 100 Heinrich Deisel
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No. Test equipment Type Manufacturer
ETS 0335 (BT Development kit CASIRA CSR
ETS 0336 [LPD Antenna HL 223 Rohde & Schwarz
ETS 0337 |Professional Power Amplifier SE-1200 Wharfedale Pro
ETS 0338 |Coupling network KNO002 ETS
ETS 0339 |[Isolating Transformer KNO003 ETS
ETS 0340 Thermometer Proficell
ETS 0341 Thermometer Proficell
ETS 0342 Thermometer Proficell
ETS 0343 Thermometer Proficell
ETS 0344 Thermometer Proficell
ETS 0345 Thermometer Proficell
ETS 0346 Thermometer Proficell
ETS 0347 Current Probe EZ-17 R&S
ETS 0348 RF Millivolt meter URYV 55 R&S
ETS 0349 Insertion unit URVS5-Z4 R&S
ETS 0350 Horn Antenna BBHA 9120-C Schwarzbeck
ETS 0351 RF amplifier DWT-1857 Microwave
ETS 0352
ETS 0353
ETS 0354 RF amplifier DBS-0408N423 Microwave
ETS 0355 high pass H03G12G3 Microwave
ETS 0356 high pass H03G12G3 Microwave
ETS 0357 high pass H08G18G3 Microwave
ETS 0358 RF amplifier AFD3-010040-15-In MITEQ
ETS 0359 RF amplifier M/N AM-1331 MITEQ
ETS 0360 RF amplifier DBS-0408N423 Microwave
ETS 0361 RF amplifier DBS 1826N515 Microwave
ETS 0362 high pass H03G12G3 Microwave
ETS 0363 high pass H08G18G3 Microwave
ETS 0364 high pass HO08G18G3 Microwave
ETS 0365 Notch filter 2.4 GHz WRCT2.40/248 Wain Wright
ETS 0366 high pass H08G18G3 Microwave
ETS 0367 high pass H03G12G3 Microwave
ETS 0368 Notch filter 0.5-1 GHz BN86883 Schomandl
ETS 0369 Notch filter 210-500 MHz BN86882 Schomandl
ETS 0370 Notch filter 15-90 MHz BN86880 Schomandl
ETS 0371 Notch filter 85-250 MHz BN86881 Schomandl
ETS 0372 Direction coupler RK 100 MEB
ETS 0373 Direction coupler DC3001 emv
ETS 0374 Insertion Unit URV 5-72 R&S
ETS 0375 RCo Network 8 Ohm Erika Fiedler
ETS 0376 RCo Network 300 Ohm Erika Fiedler

ETS Dr. Genz GmbH, Germany

Registration number: GOM20304-7780-T-47
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Blls

No. Test equipment Type Manufacturer
ETS 0377 RCo Network 10K Ohm Erika Fiedler
ETS 0378 RCo Network 10K Ohm Erika Fiedler
ETS 0379 Abschlusswiderstand 150 Ohm Erika Fiedler
ETS 0380 Abschlusswiderstand 150 Ohm Erika Fiedler
ETS 0381 RCi Network 100 Ohm Erika Fiedler
ETS 0382 RCi Network 2.2K Ohm Erika Fiedler
ETS 0383 RCi Network 1K Ohm Erika Fiedler
ETS 0384 RCi Network 22K Ohm Erika Fiedler
ETS 0385 RCi Network 22K Ohm Erika Fiedler
ETS 0386 Bandpass 0.5-3kHz nach EN 55020-D.2
ETS 0387 Tiefpass 15 kHz nach EN 55020-D.1
ETS 0388 Tiefpass 15 kHz nach EN 55020-D.1
ETS 0389 Bandpass 0.5-3kHz nach EN 55020-D.2
ETS 0390 Netz Filter Mains Filter 'M' Erika Fiedler
ETS 0391 Bewertungsnetzwerk nach EN 55020-B.3
ETS 0392 Matching Network MN 50-1500hm Erika Fiedler
ETS 0393 Matching Network MN 50-1500hm Erika Fiedler
ETS 0394 RCo Network I]:gggsg eoall:re; Erika Fiedler
ETS 0395 RCo Network igggsg i;l;e; Erika Fiedler
ETS 0396 RCo Network ig‘;gsé’egﬁ Erika Fiedler
ETS 0397 RCo Network nggeoL}fiﬁd Erika Fiedler
ETS 0398 RCo Network Phone -oad Erika Fiedler
ETS 0399 RCo Network nggeoL}fiﬁd Erika Fiedler
ETS 0400 RCo Network Audio Adapter Erika Fiedler
ETS 0401 RCo Network Audio Adapter Erika Fiedler
ETS 0402 Coupling Unit SR (47K Ohm) Erika Fiedler
ETS 0403 Coupling Unit SR (47K Ohm) Erika Fiedler
ETS 0404 Coupling Unit SR (47K Ohm) Erika Fiedler
ETS 0405 Coupling Unit SR (2.2K Ohm) Erika Fiedler
ETS 0406 Coupling Unit SR (22K Ohm) Erika Fiedler
ETS 0407 Coupling Network "M" Erika Fiedler
ETS 0408 Coupling Network "A" Erika Fiedler
ETS 0409 Coupling Network "A" Erika Fiedler
ETS 0410 Coupling Network "A" Erika Fiedler
ETS 0411 Coupling Network "L Erika Fiedler
ETS 0412 Coupling Network "L" Erika Fiedler
ETS 0413 Coupling Network "L" Erika Fiedler
ETS 0414 A/V adapter Type 2 Erika Fiedler

ETS Dr. Genz GmbH, Germany

Registration number: GOM20304-7780-T-47
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Blls

No. Test equipment Type Manufacturer
ETS 0415 A/V adapter Type 2 Erika Fiedler
ETS 0416 A/V adapter Type 2 Erika Fiedler
ETS 0417 A/V adapter Type 3 Erika Fiedler
ETS 0418 A/V adapter Type 1 Erika Fiedler
ETS 0419 A/V adapter Type 1 Erika Fiedler
ETS 0420 Verstérker 0.1-1 GHz M/N AM-1331 MITEC
ETS 0421 Verstérker 1-4 GHz AFD3-010040-15-LN MITEC
ETS 0422 Verstirker 4-8 GHz DBS-0408N423 Narda
ETS 0423 Verstérker 8-18 GHz DWT-18057 Narda
ETS 0424 Verstarker 18-26.5 GHz DBS-1826N515 Narda
ETS 0425 T-Network ESH 3-74 R&S
ETS 0426 CDN T4 HF MEB
ETS 0427 Power sensor NRV-Z6 R&S
ETS 0428 4-WIRE ISN mit B1 ENY41 R&S
ETS 0429 Current Probe Test Jig SW14 7LY Chase
ETS 0430 RF signal generator SML02 R&S
ETS 0431 AC Mains Adaptor BS5733 Travel Emporium
ETS 0432 RF Verstarkermatrix RSU-ETS-BT ETS
ETS 0433 RF Verstirkermatrix RSU-ETS-CTR6 ETS
ETS 0434 Reserviert Tre RSU-ETS-GSM
ETS 0435 HP-Filter H1G04G01 Microwave
ETS 0436 HP-Filter H1G04G01 Microwave
ETS 0437 HP-Filter HO0G408G1 Microwave
ETS 0438 HP-Filter HO0G408G1 Microwave
ETS 0439 Reserviert Tre
ETS 0440 Reserviert Tre
ETS 0441 Bluetooth Protcol Tester PTW 60 R&S
ETS 0442 Nokia Tester for Bluetooth 1.1 DTL - 1 Nokia
ETS 0443 IBM BT PC Card BTPCNI101 IBM / Motorola
ETS 0444 Sony BT DUN Modem BTA-NW 1 Sony
ETS 0445 RF-Attenuattor 6dB 50FH-006-300 JFK
ETS 0446 RF-Attenuattor 30dB 50FH-030-300 JFK
ETS 0447 KFZ-Bordnetznachbildung LN-KFZ/200 R. Heine Hochrequenztechn.
ETS 0448 RF Power Amplifier AR 60S1G3 AR Amplifier Resarch
ETS 0449 Staubli Robot RX90B L Staubli
ETS 0450 Stiubli Robot Controller CS/MBs&p Staubli
ETS 0451 DASY 4 Measurement Server Schmidt & Partner
ETS 0452 Control Pendant Staubli
ETS 0453 Compaq Computer Pentium IV 2 GHz Schmidt & Partner
ETS 0454 Dabu Acquisition Electronis DAE3V1 Schmidt & Partner
ETS 0455 Dummy Probe Schmidt & Partner
ETS 0456 Dosimetric E-Field Probe ET3DV6 Schmidt & Partner
ETS 0457 Dosimetric E-Field Probe ET3DV6 Schmidt & Partner

ETS Dr. Genz GmbH, Germany
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No. Test equipment Type Manufacturer
ETS 0458 Dosimetric H-Field Probe H3DV6 Schmidt & Partner
ETS 0459 System Validation Kit D900V2 Schmidt & Partner
ETS 0460 System Validation Kit D1800V2 Schmidt & Partner
ETS 0461 System Validation Kit D1900V2 Schmidt & Partner
ETS 0462 System Validation Kit D2450V2 Schmidt & Partner
ETS 0463 Probe Alignment Unit LBV2 Schmidt & Partner
ETS 0464 SAM Twin phantom V4.0
ETS 0465 Mounting Device Vil
ETS 0466 Directional Coupler HP 87300B
ETS 0467 | Universal Radio Communication T CMU 200 R&S
ETS 0468
ETS 0469 Dielectric Probe Kit 85070C Agilent
ETS 0470 Amplifier AM-1300-1103 MITEQ
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2.4 Test Procedure

POWER LINE CONDUCTED INTERFERENCE: The procedure used was ANSI STANDARD
C63.4-2000 using a 50puH LISN (if necessary). Both lines were observed. The bandwidth of the
spectrum analyzer was 10 kHz with an appropriate sweep speed.

RADIATION INTERFERENCE: The test procedure used was ANSI STANDARD C63.4-2000
using a spectrum analyzer. The bandwidth of the spectrum analyzer was 100 kHz with an
appropriate sweep speed. The analyzer was calibrated in dB above a microvolt at the output of the
antenna. The resolution bandwidth was the 100 kHz and the video bandwidth was 300 kHz.

FORMULA OF CONVERSION FACTORS for Field strength: The Field Strength at 3m was
established by adding the meter reading of the spectrum analyzer (which is set to read in units of
dBuV) to the antenna correction factor supplied by the antenna manufacturer. The antenna
correction factors are stated in terms of dB.

Example:
Freq (MHz) METER READING + ACF + CABLE LOSS (to the receiver) = FS
33 20 dBuV +10.36 dB + 6 dB = 36.36 dBuV/m @3m

ANSI STANDARD C63.4-2000 10.1.7 MEASUREMENT PROCEDURES: The UUT was placed
on a table 80 cm high and with dimensions of Im by 1.5m (non metallic table). The UUT was
placed in the center of the table. The table used for radiated measurements is capable of continuous
rotation. The spectrum was scanned from 30 MHz to at least 10"™ harmonic of the fundamental.

Peak readings were taken in three (3) orthogonal planes and the highest readings.
Measurements were made by ETS Dr. Genz GmbH at the registered open field test site located at
Storkower Str. 38c, 15526 Reichenwalde, Germany.

When an emission was found, the table was rotated to produce the maximum signal strength. At this
point, the antenna was raised and lowered from Im to 4m. The antenna was placed in both the
horizontal and vertical planes.

ANTENNA & GROUND:
This unit uses internal antenna. There is no provision for an external antenna (see photo).
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£l

3 Test results (enclosure)

Test case Reand | T | T
RF Power Output 2.1046 O
ERP, EIRP 22.913;24.232 x x O
Modulation Requirements 2.1047 O O O
Audio Filter Characteristics 22.915(d)(1) O O O
Emission Limitation 22.917(b)(d) O O O
Occupied Bandwidth 2.1049; O
Emissions in Receiver Critical Band 22.917(f) x x O
ot iion o e temmlsMobie | *s00. 7| 5 | 0| o

24.238(a)

Field Strength of Spurious Radiation 2.1053 O
Line Conducted Emissions 15.207 O
Frequency Stability vs. Temperature 2.1055 3] 3] O
Frequency Stability vs. Voltage 2.1055 x x O

According FCC Part 22.901 alternative technologies are exempt from requirements of § 22.323,
§ 22.905, § 22.915, §22.367 and §22.917, except for emission limitations that apply to emissions
out side the assigned channel block.
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4 RF Power Output, FCC 2.1046

4.1. Test procedure

Blls

The transmitter output was connected to a calibrated coaxial attenuator, the other end of which was
connected to a spectrum analyzer. Transmitter output was read off the spectrum analyzer in dBm.
The power output at the transmitter antenna port was determined by adding the value of the

attenuator to the spectrum analyzer reading.

An HP power meter was also used to measure the RF power.
Tests were performed at three frequencies (low, middle, and high channels) and on all power levels,

which can be setup on the transmitters.

4.2. Test Results

PCS1900
Frequency Channel Peak Output Power
512 29,82 dBm
661 29,59 dBm
810 29,59 dBm
GSM 850
Frequency Channel Peak Output Power
128 32,34 dBm
188 32,59 dBm
251 32,33 dBm

Comment: see attached diagram

ETS Dr. Genz GmbH, Germany Registration number: GOM20304-7780-T-47
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5 Radiated Power

FCC22.913
The Effective Radiated Power (ERP) of mobile transmitters and auxiliary test transmitters must not
exceed 7 Watts.

FCC 24.232
The equivalent Isotropic Radiated Power (EIRP) must not exceed 2 Watts.

5.1 Test Procedure

The EUT was positioned on a non-conductive turntable, 0.8m above the ground plane on an open
test site.

The radiated emission at the fundamental frequency was measured at 3m distance with a test
antenna and spectrum analyzer.

Worst case emission was recorded with the rotation of the turntable and the raising and lowering of
the test antenna.

ERP in frequency band 824.2-848.8 MHz, and EIRP in frequency band 1850.2-1909.8 MHz were
measured using a substitution method. The EUT was replaced by halt-wave dipole (824.2-848.8
MHz) or horn antenna (1850.2-1909.8 MHz) connected to a signal generator.

Substitution RF power measurement at ETS Dr Genz GmbH

General:

The applied substitution method follows ANSI/TIA/EIA-603, ANSI/TIA/EIA-102.CAAA or the
appropriate ETSI rules respectively.

The actual signal generated by the EUT can be determined by means of a substitution measurement
in which a known signal source replaces the device to be measured.

F
n
=

1} Signal genearator,

2) Substitution antenna;

3) Test antenna,

4) Spectrum analyzer or selective voltmeter.
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The substitution antenna replaces the transmitter antenna at the same position and in vertical
polarisation. The frequency of the signal generator shall be adjusted to the measurement frequency.
The test antenna shall be raised or lowered, if necessary, to ensure that the maximum signal is still
received. The input signal to the substitution antenna shall be adjusted in level until an equal or a
known related level to that detected from the transmitter is obtained in the measurement receiver.

If a fully anechoic chamber is used as test site in order to provide free space conditions there is no
need to change the height of the antenna.

The measurement will be repeated in horizontal position.

Calibration:

In order to make this kind of measurement more effective and to avoid subjective measurement
faults ETS has installed automatic computer controlled measurement procedures.

With the above described substitution method a test site is calibrated over the full frequency range
which is used in suitable frequency steps. For a certain power level on the substitution antenna the
received power over the whole frequency range is documented. All necessary antenna gains, cable
losses, filter losses and amplifications of preamplifiers are taken in consideration. The summary of
this calibration measurement performs a transducer factor that is related to the considered test site
and a certain measurement distance. Differences of the radiated power levels of different test
samples are determined by internal attenuation of the measurement receiver. The proper function of
such test site will be maintained by short term plausibility checks and periodical re-calibration.

Testing:

Now the test sample will be putted on the table at the defined position and the radiated power will
be received and documented by the measurement receiver.

On test sites with ground plane the measurement antenna will be lowered and raised to maximum
values at significant frequencies.

For peak power measurements the sample is turned by the turntable over 360 degree in order to find
the direction with the maximum radiation or to document the max reading with the MAXHOLD
function during the rotation.

5.2 Test results

PCS1900
Radiated Power
Channel 512 28,54 dBm
Channel 661 29,16 dBm
Channel 810 30,67 dBm
GSM 850
Radiated Power
Channel 128 26,87 dBm
Channel 188 28,60 dBm
Channel 251 30,15 dBm

Comment: see attached diagrams
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6 Modulation Deviation Limiting, FCC 2.1.47, 22.915(b)(c)

Comment: not tested
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7 Audio Filter Characteristics, FCC 22.915(d)

Comment: not tested
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8 Emission Limitations FCC 22.917(b)(d)

Comment: not tested
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9 Occupied Bandwidth, FCC 22.917(b)(d); FCC 2.1049

The occupied bandwidth, that is the frequency bandwidth such that, below its lower and above its
upper frequency limits, the mean powers radiated are each equal to 0.5 percent of the total mean
power.

The emission bandwidth is defined as the width of the signal between two points, one below the
carrier center frequency and one above the carrier center frequency, outside of which all emissions
are attenuated at least 26 dB below the transmitter power.

9.1 Test procedure

The RF output of the transceiver was connected to the input of the spectrum analyzer through
sufficient attenuation.

Occupied Bandwidth was measured with a occupied bandwidth function of the analyzer.

To find the Emission Bandwidth (-26 dB) the delta markers were set —26 dB below transmitter
power.

9.2 Test Results

PCS1900
Occupied Channel Bandwidth Emission Bandwidth
Channel 512 244.5 kHz 314,6 kHz
Channel 661 2445 kHz 312,6 kHz
Channel 810 240,5 kHz 316,6 kHz
GSM 850
Occupied Channel Bandwidth Emission Bandwidth
Channel 128 2445 kHz 316,6 kHz
Channel 188 246,5 kHz 316,6 kHz
Channel 251 246,5 kHz 314,6 kHz

Comment: See attached diagrams in appendix.
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10  Emissions in Receiver Critical Band, FCC 22.917(f)

10.1 Test procedure

Blls

Testing was performed with the EUT connected to a 6 dB attenuator, 6 dB splitter, filter bank ad
then the EMI receiver. The base station simulator was connected to the other port of the splitter to

establish a call.

Filters were introduced to reduce or eliminate spurious emission, which could be generated
internally in the EMI receiver.

10.2 Test results

Frequency Range Worst Case FCC Limits Test result
(MHz) Emission (dBm)
(dBm)
Channel 128 869-894 -85,08 -80 -5,08
Channel 189 869-894 -84,47 -80 -4,47
Channel 251 869-894 -84,72 -80 -4,72

Comment: See attached diagrams in appendix.
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11 Out of Band Emissions at Antenna Terminals, FCC 22.917(e); 22.917(f);
24.238(a)

Comment: not tested
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12 Field Strength of Spurious Radiation, FCC 2.1053

12.1 Test procedure

The EUT was positioned on a non-conductive turntable, 0.8m above the ground plane.
The radiated emission at the fundamental frequency was measured at 3m distance with a test
antenna and spectrum analyzer.

Worst case emission was recorded with the rotation of the turntable and the raising and lowering of
the test antenna.

ERP was measured using a substitution method. The EUT was replaced by horn antenna connected
to a signal generator.

The frequency range up to tenth harmonic was investigated.

The tests of spurious radiated emission have been carried out with the EKS-Software from Rode &
Schwarz.
The analyser gives automatic the measurements of spectral plots to the EKS software.

IMHz | IMHz | IMHz | 3kHz 3kHz IMHz | IMHz | IMHz | IMHz | 1MHz
RBW | RBW | RBW | RBW RBW | RBW | RBW | RBW | RBW | RBW
plotl plot2 plot3 plot3 plot3 plot3 plot3 plot4 plot5 plot6 plot7

| | | >
3(JM 2d0M lé_‘v 1.§45G 18150G 191|0G 191|5G 4b 8|G 1£G IJG 26.5!3G

In the 1st IMHz band outside the band edge nearest the channel of interest a 3 kHz res. BW is used.
The measurements from 30MHz to 1845 GHz and 1915GHz to 26.56GHz were performed with a
measurement bandwidth of 1MHz.

12.2 Test Results

The radiated spurious emissions were measured for channel 512, channel 661 and channel 810,
respectively the upper, center, and lower frequencies of the USPCS band (1850.2 MHz, 1880.0
MHz and 1909.8 MHz).

The measurement diagrams show that all significant spurs are well below the limit line.

12.3 Purpose

The measurements of the spurious emissions at the equipment output terminals were performed
pursuant to § 2.1053 in order to verify that any emissions are below the limits given by § 24.238.
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PCS 1900

Blls

Summary table with radiated data of the test plots for Carrier Test Frequency

1850.2 MHz
Spectral |Frequency |Indication |External | Worst Casel Compliance [Results
Plot Marker Power Levell Attn. [dB]| Emission Limit

Indication |[dBm] Level [dBm] | [dBm]

[MHz]
vertical 197,922 -50,58 0 -50,58 -13,0 -37,58
horizontal 45.111 -50.17 0 -50,17 -13,0 -37,17
vertical 988.444 -38.42 0 -38.42 -13.0 -25,42
horizontal 855.111 -36.56 0 -36.56 -13.0 -23,56
vertical 3947.000 -21.74 0 -21.74 -13.0 -8,74
horizontal | 4000.000 -21.62 0 -21.62 -13.0 -8,62
vertical 7404.000 -22.09 0 -22.09 -13.0 -9,09
horizontal | 7404.000 -23.29 0 -23.29 -13.0 -10,29
vertical 9253.000 -33.90 0 -33.90 -13.0 -20,90
horizontal | 11102.000 -39.03 0 -39.03 -13.0 -26,03
vertical 14807.000 -21.48 0 -21.48 -13.0 -8,48
horizontal | 14807.000 -24.33 0 -24.33 -13.0 -11,33
vertical 26500.000 -28.00 0 -28.00 -13.0 -15,00
horizontal | 24526.000 -28.97 0 -28.97 -13.0 -15,97
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Blls

Summary table with radiated data of the test plots for Carrier Test Frequency

1880.0 MHz
Spectral |Frequency |Indication |External |Worst Case| Compliance |Results
Plot Marker Power Level| Attn.[dB] | Emission Limit

Indication |[dBm] Level [dBm] | [dBm]

[MHz]
vertical 192.444 -50.87 0 -50.87 -13,0 -37,87
horizontal 36.422 -49.58 0 -49.58 -13,0 -36,58
vertical 978.667 -37.88 0 -37.88 -13,0 -24,88
horizontal 857.778 -36.07 0 -36.07 -13,0 -23,07
vertical 3995.000 -20.41 0 -20.41 -13,0 -7,41
horizontal | 3530.000 -21.45 0 -21.45 -13,0 -8,45
vertical 7520.000 -25.59 0 -25.59 -13,0 -12,59
horizontal | 7520.000 -23.94 0 -23.94 -13,0 -10,94
vertical 11280.000 -32.82 0 -32.82 -13,0 -19,82
horizontal | 11280.000 -39.37 0 -39.37 -13,0 -26,37
vertical 15040.000 -23.08 0 -23.08 -13,0 -10,08
horizontal | 15040.000 -22.24 0 -22.24 -13,0 -9,24
vertical 26481.000 -27.75 0 -27.75 -13,0 -14,75
horizontal | 24479.000 -28.03 0 -28.03 -13,0 -15,03
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Blls

Summary table with radiated data of the test plots for Carrier Test Frequency

1909.8 MHz

Spectral |Frequency |Indication |[External |Worst Case| Compliance |Results
Plot Marker Power Level| Attn.[dB] | Emission Limit

Indication |[dBm] Level [dBm] | [dBm]
[MHz]

vertical 198.867 -50.95 0 -50.95 -13,0 -37,95
horizontal 45.867 -50.24 0 -50.24 -13,0 -37,24
vertical 928.222 -38.12 0 -38.12 -13,0 -25,12
horizontal 835.556 -38.85 0 -38.85 -13,0 -25,85
vertical 3993.000 -20.98 0 -20.98 -13,0 -7,98
horizontal | 3534.000 -21.55 0 -21.55 -13,0 -8,55
vertical 7640.000 -15.10 0 -15.10 -13,0 -2,10
horizontal | 7640.000 -20.44 0 -20.44 -13,0 -7,44
vertical 9551.000 -33.32 0 -32.32 -13,0 -19,32
horizontal | 11642.000 -35.42 0 -35.42 -13,0 -22,42
vertical 15280.000 -29.50 0 -29.50 -13,0 -16,50
horizontal | 15280.000 -30.49 0 -30.49 -13,0 -17,49
vertical 26500.000 -27.21 0 -27.21 -13,0 -14,21
Horizontal| 24536.000 -28.95 0 -28.95 -13,0 -15,95
12.4 Limits

Compliance with § 24.238 requires that any emission be attenuated below the transmitter power by
at least 43 + 10 log,, P (P = transmitter power in Watts).

The compliance limit was calculated as per the following table:

GMSK modulation

Maximum transmitter output power 1,167 W =130,67 dBm

Required attenuation 43 + 10 logy, 1,167W = 43,67dB

Maximum transmitter output power 43,67 dBm
Required attenuation - 30,67 dB
Copilance limit -13 dbm

Comment: See attached diagrams in appendix.
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Measurement procedure and results

The tests of spurious radiated emission have been carried out with the EKS-Software from Rode &
Schwarz.
The analyzer gives automatic the measurements of plots to the EKS software.

IMHz | IMHz IMHz | IMHz | IMHz | 1MHz
RBW | RBW RBW | RBW | RBW | RBW
% I I I I I I I I »
30M 200M 824G 849G 1G 4G 8G 12G

The measurements from 30MHz to 824GHz and 849GHz to 12GHz were performed with a
measurement bandwidth of 1MHz.

Purpose

The measurements of the spurious emissions at the equipment output terminals were performed
pursuant to § 2.1053 in order to verify that any emissions are below the limits given by § 22.917.

GSM 850

Summary table with radiated data of the test plots for Carrier Test Frequency
824,2 MHz

Spectral |Frequency |Indication |External | Worst Casel Compliance [Results
Plot Marker Power Levell Attn. [dB]| Emission Limit

Indication |[dBm] Level [dBm] | [dBm]

[MHZz]
vertical 194.711 -51.75 0 -51.75 -13.0 -38,75
horizontal 43.600 -50.42 0 -50.42 -13.0 -37,42
vertical 824.000 -17.08 0 -17.08 -13.0 -4,08
horizontal 824.000 -25.98 0 -25.98 -13.0 -12,98
vertical 1635.000 -18.68 0 -18.68 -13.0 -5,68
horizontal | 3530.000 -22.62 0 -22.62 -13.0 -9,62
vertical 7622.000 -46.10 0 -46.10 -13.0 -33,10
horizontal | 7542.000 -45.78 0 -45.78 -13.0 -32,78
vertical 11173.000 -40.84 0 -40.84 -13.0 -27,84
horizontal | 10742.000 -41.55 0 -41.55 -13.0 -28,55
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Blls

Summary table with radiated data of the test plots for Carrier Test Frequency

836,2 MHz
Spectral |Frequency |Indication |External |Worst Case| Compliance |Results
Plot Marker Power Level| Attn.[dB] | Emission Limit

Indication |[dBm] Level [dBm] | [dBm]

[MHz]
vertical 188.856 -52.28 0 -50.28 -13,0 -37,28
horizontal 47.378 -50.84 0 -50.84 -13,0 -37,84
vertical 996.644 -39.10 0 -39.10 -13,0 -26,10
horizontal | 850.510 -27.49 0 -27.49 -13,0 -14,49
vertical 1677.000 -13.55 0 -13.55 -13,0 -0,55
horizontal | 1677.000 -23.05 0 -23.05 -13,0 -10,05
vertical 7529.000 -45.95 0 -45.95 -13,0 -32,95
horizontal | 7569.000 -46.54 0 -46.54 -13,0 -33,54
vertical 10787.000 -41.68 0 -41.68 -13,0 -28,68
horizontal | 10800.000 -41.18 0 -41.18 -13,0 -28,18

Summary table with radiated data of the test plots for Carrier Test Frequency

848,8 MHz
Spectral |Frequency |Indication |External |Worst Case| Compliance |Results
Plot Marker Power Level| Attn.[dB] | Emission Limit

Indication |[dBm] Level [dBm] | [dBm]

[MHz]
vertical 83.644 -51.98 0 -51.98 -13,0 -38,98
horizontal 37.556 -51.56 0 -51.56 -13,0 -38,56
vertical 849.000 -15.89 0 -15.89 -13,0 -2,89
horizontal |  849.000 -18.43 0 -18.43 -13,0 -5,43
vertical 1703.000 -16.11 0 -16.11 -13,0 -3,11
horizontal | 3973.000 -22.91 0 -22.09 -13,0 -9,09
vertical 7564.000 -46.67 0 -46.67 -13,0 -33,67
horizontal | 7564.000 -46.18 0 -46.18 -13,0 -33,18
vertical 10738.000 -41.23 0 -41.23 -13,0 -28,23
horizontal | 10756.000 -41.33 0 -41.33 -13,0 -28,33
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Limits

Compliance with § 22.917 requires that any emission be attenuated below the transmitter power by
at least 43 + 10 log,, P (P = transmitter power in Watts).

The compliance limit was calculated as per the following table:

GMSK modulation
Maximum transmitter output power 1,035 W =30,15 dBm
Required attenuation 43 + 10 logy, 1,035 =43,15dB
Maximum transmitter output power 43,15 dBm
Required attenuation -30,15dB
Copilance limit -13 dbm
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13 Line Conducted Emissions, FCC 15.207

For an intentional radiator which is designed to be connected to the public utility (AC) power line,
the radio frequency voltage that is conducted back onto the AC line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits. Compliance with this provision
shall be based on the measurement of the radio frequency voltage between each power line and
ground at the power terminals.

This measurement was transact first with instrumentation using an average and peak detector and a
10 kHz bandwidth. If the peak detector achieves a calculated level, the measurement is repeated by
an instrumentation using a quasi-peak detector.

13.2 Test Results

Frequency Max. Level
quasi-peak average
-- kHz lower limit line lower limit line
Limits:
Frequency of Emission (MHz) Conducted Limit (dBuV)

Quasi Peak Average
0.15-0.5 66 to 56 56 to 46

0.5-5 56 46

5-30 60 50

Test equipment used: ETS 0003, ETS 0040, ETS 0109, ETS 0125

Comment: see attached diagram
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14  Frequency Stability vs Temperature, FCC 2.1055, 22.355

14.1 Test Procedure

The equipment under test was connected to an external DC power supply and the RF output was
connected to a frequency counter via feed through attenuators. The EUT was placed inside the
temperature chamber. The DC leads and RF output cable, exited the chamber through an opening
made for that purpose.

After the temperature stabilized the frequency output was recorded from the counter.

14.2 Test Results

PCS1900
§/°C Frequency Error (Hz) Frequency Error (ppm)

-30 77 0,0410
-20 71 0,0378
-10 81 0,0431

0 88 0,0468
10 81 0,0431
20 80 0,0426
30 66 0,0351
40 77 0,0410
50 79 0,0420

GSM 850
9 /°C Frequency Error (Hz) Frequency Error (ppm)

-30 40 0,0478
-20 36 0,0431
-10 33 0,0395

0 29 0,0347
10 37 0,0442
20 38 0,0454
30 34 0,0407
40 42 0,0502
50 44 0,0526

Limit: £ 2091 Hz

Note: The measured frequency stability vs. temperature is identical (%difference) in all bands the
above table since the Tx frequency is locked to the same TCXO.
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Blls

15 Frequency Stability vs Voltage, FCC 2.1055, 22.355

15.1 Test procedure

An external variable DC power supply was connected to the battery terminals of the equipment
under test.

For hand carried, battery powered equipment primary supply voltage was reduced to the battery
operating end point as specified by the manufacturer. The output frequency was recorded for each

battery voltage.

15.2 Test results

PCS 1900
Ug/V Frequency Error (Hz) Frequency Error (ppm)
4,255 70 0,0372
3,7 64 0,0340
3,3 65 0,0346
GSM 850
Ug/V Frequency Error (Hz) Frequency Error (ppm)
4,255 46 0,0550
3,7 42 0,0502
3,3 35 0,0419

ETS Dr. Genz GmbH, Germany

Registration number: GOM20304-7780-T-47
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Appendix A

Pictures
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Appendix B

RF Power Output
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Appendix C

ERP, EIRP
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Appendix D

Modulation Requirements
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Appendix E

Audio Filter Characteristics
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Appendix F

Emission Limitation
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Appendix G

Occupied Bandwith
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Appendix H

Emissions in Receiver Critical Band
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Appendix 1

Out of Band Emission at Antenna Terminals Mobile Emissions In Base
Frequency Range
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Appendix J

Field Strenght of Spurious Radiation
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Appendix K

Line Conducted Emissions
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Appendix L

Frequency Stability vs. Temperature

No diagrams
Refer to point 14.2
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Appendix M

Frequency Stability vs. Voltage

No diagrams
Refer to point 15.2
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RF Power Output
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Ecquivalent Isotropically Radiated Power
FCC RULES PART 24 SUBPART E

EUT/Model GSM/GPRS Module Q24286
Approval Holder: Wavecom
Channel: 512
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Equivalent Igotropically Radiated Power
FCC RULES PART 24 SUBPART E

EUT/Model GSM/GPRS Module QZ424a
Approval Holder: Wavecom
Channel: 661
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Equivalent Igotropically Radiated Power
FCC RULES PART 24 SUBPART E

EUT/Model : GSM/GPRS Module Q2426
Approval Holder: Wavecom
Channel: a6l
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Equivalent Isotropically Radiated Power
FCC RULES PART 24 SUBPART E

EUT/Model : GSM/GPR3 Module Q2426
Apprcval Holder: Wavecom
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Eguivalent Isotropically Radiated Power

FCC RULES PART 24

EUT/Model
Approval Helder:
Channel:

Test Site / Operator:

SUBPART E

GSM/GPRS Module Q2426
Wavecaom

810
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Effective Radiated Power

FCC RULES PART 22

SUBPART H

EUT/Model GSM/GPRS Mcdule Q2426 / HW 4.0
Approval Holder: Wavecom
Channel: 128
Test Site / COperator: ETS /MR. ¥. SCHULZ
Temperature/ Veltage: 23°C / Unom. 3.7 vDC
Test Specification: according to §22.91i3
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Effective Radiated Power
FOCO RULES PART 22 SUBPART H

EUT/Model : GSM/GPRS Module
Approval Holder: Wavecon
Channel: 128

Test Site / Operator: ETS /MR. F. SCHULZ
Temperature/ Voltage: 23°C / Unom. 3.7 VDC
Test Specification: according to $22.913
Comment 1: Dist.: 3m, Ant.: HL223

Comment 2:
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Effective Radiated Power

FCC RULES PART 22 SUBPART H

EUT/Model
Approval Holder: Wavecom
Channel: 188

Test Site / Operator: ETS
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Effective Radiated Power
FCC RULES PART 22 SUBPART H

EUT/Model

Approval Holder:
Channel:

Test 3ite / Cperator:
Temperature/ Yoltage:
Test Specification:
Comment 1:

Comment 2:

GSM/GPRS Module Q2426 / HW 4.0
Wavecom

188

ETS /MR, T. 3CHULZ

23°c / Unom. : 3.7 VDC

according to §22.913

Dist.: 3m, Apt.: HL223
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Effective Radiated Power
FCC RULES PART 22 SUBPART H

EUT/Model : GSM/GPRS Module Q2426 / HW 4.0
Approval Holder: Wavecon
Channel: 251
Test Site / Operator: ETS /MR. F. SCHULZ
Temperature/ Veltage: 23°C / Unom. : 3.7 VDC
Test Specification: according to §22.913
Comment 1: bist.: 3m, Ant.: HLZZ23
Comment 2: Freq: 849,000MHz, Pmax: 3CG.15dBm, RBW: 3MHz
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Effective Radiated Power
FCC RULES PART 22 SUBPART H

EUT/Model : GSM/GPRS Module Q2426 / HW 4.0
Approval Holder: Wavecom
Channel: 251

Test Site / COperator: ETS /MR. F. SCHULZ
Temperature/ Voltage: 23°C / Unom. : 3.7 VDC

Test Specification: according to §22.913
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i" K ;*\rjn"‘i:’g*-v‘»f\“N-&Jw'v«,:,“‘;ifﬂ&,«t\-\—'l_e”&\i.'\;‘ It
g S el W |rs'l=" wrﬁ.; L\fﬁﬁ'wu”"*)’"ﬂr ‘W’v
-20.87 ! L ‘
837M 840M 845M 850M 855M 861M
Frequency [Hz]
~——MES 8. FCC_22H_TxP_h
——— LIM FCC_7Watt=38,45dBm

Page 1/1 11.04.03 07:50 / Antenna horizontal
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Modulation Requirements
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Appendix E

Audio Filter Characteristics
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Appendix F

Emission Limitation
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Appendix G

Occupied Bandwith
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[Tl} RBW 3 kHz REF Att 50 4B

Marker 1
Ref Lwvl 21.42 d4dBm VBW 3 kiH=z
35 dBm 1.85021503 GH=z SWT 280 ms Unit dBm
3!:
' 7 dB Dffsec Y1) r1] 21.42 4B
30 [ & |
1.85021503 GH=
1 OPH 244 .488974796 kHz
20 § Vepd—fmi ] A3 OB
1.85007876 GHz
, Vi [(T1] d.27 dBm
1
1.85032325 GH=z
IN1
0 1VIEW 1MA
-10
_20 A
-30
-40 b
-390
-60
_6'-'{
Center 1.8502 GHz 100 kH=z/ Span 1 MH=z
Title: Ccocupied Bandwidth Channel %12
Comment A: Model:Q2426
Date: 9 .MPR.2003 14:12:59



RBW 3 kH=z RF ALt 5¢ dB

Marker 1 [T1}
Ref Lwvl 21.62 dBm VBW 3 kH=z
35 dBm 1.87998297 GH=z SWT 280 ms Unit dBm
3:
7 dB pffset ¥ilrT1] 21.62 dBm
30 | 5 |
1.87998297 GHz
4.4889796 kH=z
20 FS0—a B
1.87987876 GH=z
3.69 dBrm
10
1.88012325 GH=z
INL
o 1VIEW 1MA
~10
-20 L
-30
W
-50
-60
-65
Center 1.88 GH=z 100 kH=z/ Span 1 MH=z
Title: Qcecupied Bapdwidth Channel 661
Comment A: Model:Q2426
Date: 9.APR.2003 14:08:47



{T1] RBW 3 kHz RF AtLC 50 dB

Marker 1
Ref Lvl 21.35 dBm VBW 3 kHz
35 dBm 1.90982505 GHz SWT 280 ms Unit dBm
3:
7 dB bffset ¥l (T 214.35 dBr
30 - [ 2 |
1.909823505 GH=z
1 OPB 240.4809¢g182 kH=z
20 I h A Wopt—foptd 52 —dBr
1.90967876 GHz
. T _ VT [T1] 7.40 dRm
1 s
1.90991924 GHz
IN1
ol AvLEw 1MA
-10
-20
-30
A4CWWMN/
-50
-60
_6|:
Center 1.9098 GHz 100 kHz/ Span 1 MH=z
Title: Occupied Bgndwidth Channel 810
Comment A: Model:Q2426
Date: 9.APR.2003 14:02:44



[Tl ndB] RBW 3 kHz RF Attt 5C 4dB

Marker 1
Reaf Lwl ndB 26.00 4B BW 3 XHz
35 dBm BW 314.62925852 kH=z SWT 280 ms Unit dBm
35
7 dB pffset ¥i1|[Tl] 21 .44 QBQ
3 EX
1.85022104 GHz
1 ndn 26.00 4B
29 A B e (=27
VTJ_ [T1] -4.26 deJ
1.85004269 GH=z
19 i
Yok [T1] -4.77 dBn
1.85034731 cHz|INL
0 1VvIEW 1MA
2
-10
-20 !
~-30 {
—40 1 W |
UWM
-50
-60
—65
Center 1.8502 GH=z 100 kH=z/ Span 1 MHz
Title: 26 dBc Bandwidth Channel 512
Comment A: Model:Q2426
Date: 9.APR. 2003 14:14:37



3 kHz REF Attt 50 ds

Marker 1 [Tl ndB] RBW
Ref Lwvl ndB 26.00 dB VBW 3 kHz
35 4dBm BW 312.628250350 kH=z SWT 280 ms Unit dBm
3:
7 dB pPEfset ¥1|T1] 21.62 dBn
30 !!!
1.87998297 GHz
1 ndﬁ 2¢.00 4B
20 i B 3o 625 He 50— Kitr
vl (113 -4.33 dBn]
1.R87984469 GHz|
10 4
Vr: [T1)] ~3.70 dBm
1.88015731 GHz|IN1
1VIEW 1MA
O T2
-10
-20 I'
-30
-50
-60
—65
Center 1.88 GHz 100 kHz/ Span 1 MH=z
Title: -26 dBc Bandwidth Channel 661
Comment A: Model:Q2426‘
Date: 9 APR.Z2003 14:10:17



Marker I [Tl ndB] RBW 3 kH=z RF ALt 50 dB
Ref Lwl ndB 26.00 dB VBW 3 kHz
35 dBm BW 316.63326653 kH=z SWT 280 ms Unit dBm
3!:
7 4B Dffset ¥iliTi 21.65 dBm
30 [ & |
1.9097929% GHz
1 ndn 24.00 4B
20 - —1 a1 U663 32 HE53—kiiz
Vol [T1] -4.36 AaBq
1.90964269 GH=z
10
Vrp [T13 -d.37 dBn
1.90995932 GHz| ITNL
1VIEW I P q 2o | 1MA
0 T Favgy | ] A" L =
2 0.000001000 Hz
~10i
-2
~30 ﬁ‘
% WWWWN/ M
~50)
~60)
—-65
Center 1.9098 GH=z 100 kHz/ Span 1 MH=z
Title: -26 dBe Bandwidth Channel 810

Comment A: Model:02426

Date:

9.APR.2003

14:05:47




Markexr 1 [T1] RBW 3 kHz RF Att S0 dB
Ref Lvl 24.31 dBm VBW 3 kH=
35 .dBm 824.18496994 MHz SWT 280 ms Unit dBm
25
39 7 dB pffset v, [T1] 24.31 dBII'-
1 844.1849¢994 MHz|
OP 244 .48897796 kHz
2 4 o 45 2—cth:
flr' 844,07879752 MH
T,
Ld ﬂ 2 YT [T1) d.20 de
844,32324649 MH
INL
1VIEW 1MA
=10
-20 A
-3
-4 l.
-5
-6
-6
Center.824.2 MHz’ 100 kHz/ Span 1 MH=z
Title: Occupied Bandwidth Channel 128

Comment A: Model:02426 HW.4.0Q

Date:

11.APR.2003

09:21:43



- Marker 1 [TL] REW 3 kHz RF Att 50 dB
Ref Lvl

24.58 dBm VBW 3 kHz
35 dBm 836.20300601 MHz SWT 280 ms Unit dBm
3 -
7 dB pfiset ¥i]|[TL] 24.58 dBx
3 | [ |
I 836.20300601 MHz
| oFB 246.49294597 m:,j
20 ’\. o 34} FrFp—ct
836.07675351 MHz|
o NEZ Y (71 9.79 dex]
1
§46.32324649 Muz|
IN1
1MA

1VIEW

-10 \u\

=20

-3

) Wl' - i

-3

=6

-6

Center 836.2 MHz ’ 100 kHz/ Span’ 1 MHz

Title: Occupied Bandwidth Channel 188
Comment A: Model:Q2426 HW.4.0
Date: 11.APR.2003 02:17:15



Markexr 1 [T1] REW 3 kHz RF Att 50 dB
Ref Lvl 25.37 diEm VBW 3 kH=z
35 dBm 849.82505010 MHz SWT 280 ms Unit dBm
3
7 dB pffset ¥il[71] 23.37 dBEI
3 [
1 84s8.82509c10 MHjl
OPH 246.49299597 kH
2 5t 2] 455
848.67679351 MH
) 3 ? Yri (71 14.33 dBm
848.92324649 MHZ
IN1
1VIEW 1MA
~10 J
=3
~50
- 60
-6
Center 848.8 MHz 100 kHz/ Span 1 MHz
Title: Occupied Bandwidth Channel 251
Comment A: Model:Q2426 HW.4.0
Date: 11.APR.2003 09:12:08



Marker 1 [Tl ndB] RBW 3 kHz RF Att 50 dB
Ref Lvl _ nds 26.00 dB VBW 3 kHz
35 dBm BW 316.63326653 kHz SWT 280 ms Unit dBm
3t
10 7.ds pffset ¥i]rT1] 24.31 dBd
1 844.1849¢924 MHZ]
ndh 2d.00 dB
20 A Y 36632 HE5 It
fvv Vol [T1] -1.39 dBEn
) ,\{ 844.04468938 MHZ
Tp [T1] -1.08 dBn
844.361324265 MHZ
1VIEW T, 2
-10 W
-20 v\ﬁ_l
-30)
: Y|
-40) Wv-
-5
-6
_6:
Center 824.2 MHz 100 kHz/ -8pan 1 MHz
Title: - 26 dBc Bandwidth Channel 128

Comment Az
Date:

Model: Q2426 HW.4.0

11.APR.2003

09:23:17

IN1
1MA



Marker 1 [Tl ndB] REBW 3 kHz RF Att 50 dB
Ref Lvl ndB 26.00 dB VBW 3 kHz
35 dBm BW 316.63326653 kHz BWT 280 ms Unit dBm
3!-'.
7 dB Pffset ¥i}(T1} 24.58 dBm
5 . ||
836.20300601 MHz|
] ndb 2j.00 dB
2 Af A 34663324653 kite
l‘" Vel [T1] -¥.72 dBrq
.\J \ 836.04266537 MHZ
1
Vaob [(T1] ~-4.25 dBn]
836.35931864 MHz| IN1
1IVIEW T 2 1iMA
-1 i E"
-..2 A
-3
MWJWWL' TR
-5
B0
_Gl-'.
Center 836.2 MHz 100 kHz/ Span 1 MHz
Title: — 26 dBc Bandwidth Channel 188

Comment A: Model:G2426 HW.4.0

Date:

11.APR.20Q03

09:18:47



Marker 1 [Tl ndB} RBW 3 kHz RF att 50 dB
Ref Lwvl ndB 26.00 dB VBW 3 kHz
35 dBm BW 314.62925852 kHz SWT 280 ms unit dBm
35
7 dB pifset ¥il(Ti] 29.37 dEn‘l
30)
1 8de. 82505010 MHZ]
ndB@ 26.00 dB
20 5 PSP EBE R —IcH
9l [T1] -1.14 dBn
,J 848.64269537 MHZ
10 ]
TP [T1] -(q.95 dBj
848,.95731463 MHZ IN2
1VIEW T 2 1M3
-1 J
..3 !
. =40 I; b
=50
=60
. ~65
Center £48.8 MHz i : 100 kHz/ Span 1 MHz
Title: -2§ dBc Bandwidth Channel 251
Comment A: Model: Q2426 HW.4.0
Date: 11.BPR. 2003 05:14:52
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Emissions in Receiver Critical Band
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OVLD Marker 1 [T1] RBW 30 kH=z RF Att 0o dB
Ref Lvl ~-85.08 dBm VBW 30 kH= Mixer ~20 JdBm
-10 JdBm 282.07615230 Miz SWT 70 ms Unit <DBm
-1
~-20
-30
-4
1VIEW
-50
-60
-70
-30—B1+ - S
1
Y . |
-100 n
-110
Start 86% MH= 2.5 MHz/ Stop 894 MHz
Title: Channel 128

Comment A:

Date:

Model Q2425 HW:4.0
14.APR.2003 08:58:01



@ OVLD Marker 1 [Ti] RBW 30 kH=z RF Att 0 dr

Ref Lvl -84.47 dBm VBW 30 kH=z Mixer -20 dBm
-10 J4Bm B882.32665331 MH=z SWT 70 ms Unit dBm
-1
-20
-30
-40
1VIEW
-50
~60
=70

Start 869 MHz 2.5 MH=z/ Stop 8%4 MHz
Title: Channel 188
Comment: A: Model: Q2426 HW:4.0
Date: 14.2APR.20Q03 (08:44:26



@ OVLD Markar 1 [T1] rBW 30 kH= RF ALt Qg dB

Ref Lvl -84.72 4Bm VEBW 30 kHz Mixer -20 dBm
-10 dBm 851.74545098 MH=z SWT 70 ms Unitc dBm
-1
-2
-3
-40 INL
1VIEW 1Ar
-50§
-&0
-7
-8 Dl [=] S
1
-1y | [ I Iy l | ‘ l
-100
~110 _
Start 869 MHz 2.5 MHz/ Stcp 894 MH=
Title: Channel 251
Comment A: Model:Q2426 HW:4.0
Date: 14.8APR.2003 09:01:18
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Out of Band Emission at Antenna Terminals Mobile Emissions In Base
Frequency Range
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Field Strenght of Spurious Radiation
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Marker 1 {[T1] REW 3 MHZ RF Att 50 4dn
Ref Lwvl 25.59 dBm VBW 3 MH=z
35 dBm 1.90983768 GHz SWT 5 ms Unit dBm
35 -
7 dB pPffset 1
30 [ A |
30 1 .l
10 ;
INL
o 1VIEW 1MA
2VIEW 2MA
-10 !
D1 ~13 dBm
-20
-30
_SGM WM@M
-640
—65
Center 1.91 GH=z 200 kHz/ Span 2 MH=z
Title: Higher Band. Edge
Comment A: Model: Q2426
Date: 9.APR.2003 14:23:16



B s

35 dBm

Marker 1 [T1]

RBW

29.80 dBm VBW
1.85017435 GH=z SWT

3 kH=z
3 kH=z
560 ms

RF Attt 50 dB

Unit

dBm

3E

7 dB pffset

30

20

10

1viEN

2VIEW

L D1 -13 dBm

-20

~30

~40

-85

Center 1.85 GH=z

Title:

Comment A: Model:Q2426

Date:

Lower Band ﬁdge

9.APR. 2003

14:20:11

200 kH=z/

Span 2 MHz

]

1MA
2MA



Radiated Emissions Tx

FCC RULES PART 24

EUT/Model :

hpproval Holder:
Channel:

Test Site / Operator:
Temperature/ Voltage:
Test Specification:
Comment 1:

Comment 2:

SUBPART E

GSM/GPRS Module Q2426
HWavecom

512

ETS /MR. F. SCHULZ

23°Cc / Cnom. : 3.7 ¥VBC
according to §24.238
Dist.: 3m, Ant.: HK 116

Freq: 197.922MHz, Pmax: -50.58dBm, RBW:

1MHz

Level [dBm]

~10.00
F

—

-20.00

-30.00

-40.00

-50.00

i Mju‘ﬁ Pl ialye

L tenthinhlh ) wmw.www

IS TRIPY ew ey

MMWWHPMM‘“‘K"”WAW §

|

-58.26
3

oM 60M - 80M 100M 120M 140M

Freguency [Hz]

160M

180M  200M

——MES 1. FCC_24E_v

LIM FCC_-13dBm

Page 1/1 09.04.03

13:12 Overview / Antenna vertical



Radiated Emissions Tx

FCC RULES PART 24

EUT/Model :

Approval Holder:
Channel:

Test Site / Operator:
Temperature/ Voltage:
Test Specification:

SUBPART E

GSM/GPRS Module Q2426
Wavecom

b1z

ETS /MR. F. SCHULZ

23°Cc / Unom. : 3.7 VDC

according to $24.238

Comment 1: Dist.: 3m, Ant.: HK 116
Comment 2: Freg: 45.111MHz, Pmax: -50.17dBm, RBW: 1MHz
[ Levei [dBm] 1
-10.00 |
;
-20.00 —- '
i
|
-30.00 I |
l
!
I
-40.00 ‘
!
%
-50.00 ) i I Y ;
phridli Rty ANV Py ) |
iy Wl |
" MMWWMMqMHwMMmmMwaHAMW”M”WJ#MWJ e i
-58.,98 i
30M 60M°  8OM 100M  120M  140M  160M  180M 200M |
Frequency [Hz] !
——MES 1. FCC_24E h I
~—LIM FCC_-13dBm

Page 1/1 09.04.03

13:10

Overview / Antenna horizontal



Radiated Emissions Tx
FCC RULES PART 24 SUBPART E

EUT/Model :
Approval Holder:
Channel:

Test Site / Operator:
Temperature/ Voltage:

Test Specification:

GSM/GEFRS Module Q2426
Wavecom

512

ETS /MR, F. SCHULZ

23°C / Unom. : 3.7 VDC
according to $24.238

Comment 1: Dist.: 3m, Ant.: HL 223
Comment 2: Freq: 988.444MHz, Pmax: -38.42dBm, RBW: 1MHz
T Level [dBm]
| -10.00 I
|

-20.00

-30.00
L -40.00 A e TR A
: W A
| w‘“ﬁ wmmwww ot
i {,!

JJWN‘L ' MJMWW
-50.00 A
:'fmh#

! A

59,35 } |
! 200 300M *400M 500M 600M 700M 800M 900M 1G

Frequency [HZ]

[ —

——MES 2. FCC_24E_v
1-—1,1:4 FCC_-13dBm

Page 1/1

08.04.03

¢9:13

Gverview / Antenna vertical



Radiated Emigsions Tx
FCC RULES PART 24 SUBPART E

EUT/Mcdel

Approval Holder:
Channel:

Test Site / Operator:
Temperature/ Voltage:
Test Specification:
Comment 11

GSM/GPRS Module Q2426
Wavecom

512

ETS /MR. F. SCHULZ

23°C / Unom. : 3.7 VDC
according to $24.238
Dist.: 3m, Ant.: HL 223

RBW: 1MHz

Comment Z: Freg: 855,111MHz, Pmax: -36.56dBm,
" Level [dBm]
I -10.00
! -20.00 ﬂ
': -30.00 — 4
. vy |
! 1L athirk, P %ﬁ ;
-40.00 T
f W, P T
| W%VNMHM\ " LR SN ;
o e r
-50.00 e !
fw,*

ol ‘
| |
I 8027 [

200M  300M " 400M 500M 600M 700M 800M 200M 1G |
Freguency (Hz] &
——MES 2. FCC_24E h T
——1iM FCC_~13dBm
L o - ]
Page 1/1 09.04,03 09:15 Overview / Antenna horizontal



Radiated BEmigsions Tx
FCC RULES PART 24 SUBPART E

EUT/Model : GSM/GPRS Module 02426
Approval Holder: Wavecom
Channel: 512

Test Site / Operator: ETS /MR. F. SCHULZ

Temperature,/ Voltage: 23°C / Unom. : 3.7 VDC

Test Specification: according to $24.238

Comment 1: Dist.: 3m, Ant.: HL025

Comment 2: Freq: 3.947GHz, Pmax: -21.74dBm, RBW: 1MHz/3kHz

Level {dBm]
-10.00

-20.00

WMwﬂWMkWWM Pt

-30.00

-40.00

-50.00

-60.00

-65.58
1G 1.5G * 2G 2.5G 3G 3.5G 4G

Frequency [Hz]

~——MES 3. FCC_24E v
LIM FCC_-13dBm

Page 1/1 09.04.03 12:36 Overview / Antenna vertical




Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

EUT/Model : GSM/GPRS Module 02426
Approval Holder: Wavecom
Channel: 512

Test Site / Operator: ETS /MR. ¥. SCHULZ

Temperature/ Voltage: 23°C /

Unom. : 3.7 VDC

Test Specification: according to $24.238

Comment 1: Dist.:

3m, Ant.: HLOZS

Comment 2: Freq: 4.000GHz, Pmax: -21.62dBm, REW: 1MHz/3kHz

Level [dBm]

-10.00

] -20.00

M“”MWMWM

#NWMWW“MWMMﬂ

AT T

-30.00

-40.00

-50.00

-60.00

53.74 L
16 1.5G -

2G 2.5G
Frequency [Hz]

3G 3.5G 4G

— —MES 3. FCC_24E_h
——LIM FCC_-13dBm

Page 1/1 09.04.03 12:27

Overview / Antenna horizontal



Radiated Emissions Tx

FCC RULES PART 24

EUT/Model

approval Helder:
Channel:

Test Site / Operator:
Temperature/ Voltage:
Test Specification:
Comment 1:

Comment 2:

SUBFART E

GSM/GPRS Module
Wavecom

512
ETS
23°c / Unom.
according to 524.238
Dist.: 3m, Ant.:
Freq: 7.404GHz,

/MR. F. SCHULZ

HLOZ25,
Pmax:

Q2426

: 3.7 vDC

ampl.+HP.

-22.09dBm, RBW: 1MH=z

Level [dBm]
-10.00 ~
-20.00
-30.00
-40.0C
| L
-50.00 o bl g, ﬂAWJ AWM e, A M‘]’M
- AR W Kt
ﬂwjl’u/\\-w*wg\‘ﬁf
e bl ot
-58.08
4G 5G 6G 7G 8G .
Freguency [Hz]
—~——MES 4. FCC_24E_v
——1LIM FCC_-13dBm
Page 1/1 09.04.03 10:17 Overview / Antenna vertical




Radiated Emigsions Tx
FCC RULES PART 24 SUBPART E

EUT/Model : GSM/GPRS Module Q2426
Approval Heolder: Wavecom
Channel: 312
Test Site / Operator: ETS /MR. F. SCHULZ
Temperature/ Voltage: 23°C / Unom. : 3.7 VDC
Test Specification: according to $24.238
Comment 1: pDist.: 3m, Ant.: HLOZ25, ampl.+HP.
Comment 2: Freq: 7.404GHz, Pmax: -23.29dBm, RBW: 1MHz
’ Level [dBm]
\ -10.00
|
| -20.00
-30.00 ?
-40.00
s UL AL PR
-50.00 et s =) VO TN P
A 0l b ’
T
-58.45
4G © 5G 6G 7G 8G
Frequency [Hz]
|—-—MES 4. FCC_24E_h
——LIM FCC_-13dBm

Page 1/1 11.04.03 (8:34 Overview / Antenna horizontal



Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

EUT/Model GSM/GPFRS Module 02426
Approval Holder: Wavecom

Channel: 512

Test Site / Operator: ETS /MR. F. SCHULZ
Temperature/ Voltage: 23°C / Unom. 3.7 vDC

Test Specification:

according to $24.238

Comment 1: Dist.: 3m, Ant.: HLD25, ampl.+HP.
Comment 2: Freq: 9.253GHz, Pmax: =-33.90dBm, RBW: 1MHz
i‘ Level [dBm]
} -10.00
|
-20.00 }
;
-30.00 \
-40.00 ‘ ‘} ’
A Wl va-ﬂ
M i g # e ]
. ik, W ”WMM j\""‘b‘wfw W”HM] ! h -
nﬂm\'\*}}f\'ﬂ . J’N ".‘u“k“w}
-52.56
8G 9G 10G MG 12G -
Frequency [Hz]
——~MES 5. FCC_24E v
——LIM FCC_~13dBm
Page 1/1 09.04.03 10:46 Overview / Antenna vertical



Radiated Emiggions Tx

FCC RULES PART 24

EUT/Model

Approval Holder:
Channel:

Test Site / Operator:
Temperature/ Voltage:
Test Specification:
Comment 1:

SUBPART E

GSM/GPRS Module
Wavecom

5l2

ETS /MR. F. SCHULZ
23°C  / Unom. 3.7 vDC
according to $24.238

Dist.: 3m, Ant.: HLO25, ampl.+HP.

024286

Comment 2: Freg: 11.102GHz, Pmax: -39.03dBm, RBW: 1MHz
Level [dBm]
| -10.00
-20.00
-30.00 |
|
-40.00 = i
i W
M W‘L‘ www’wﬁm W W“wﬁ”"""w’mm Mo \
e i el ;
L”WW\ﬂfMMﬂM%NWA
-50.00 *
-53.41 S
8G G 10G 111G 12G
Frequency [Hz] .
|
———MES 5. FCC_24E h
——LIM FCC_-13dBm !
!
‘. e
page 1/1 09.04.03 10:49 Overview / Antenna horizontal



Radiated Emissions Tx
¥FCC RULES PART 24 SUBPART E

EUT/Model : GSM/GPRS Module
Approval Holder: Wavecom
Channel: 312

02426

Test Site / Operator: ETS /MR. F. SCHULZ

Temperature/ Voltage: 23°C / Unam.

: 3.7 VbC

Test Specification: according to $24.238
HLO25, ampl.+EP.
Pmax: -21.48dBm, RBW:

Comment 1: Dist.: 3m, Ant.:
Comment 2: Freq: 14.807GHz,

’— Level [dBm]

1MHz

-10.00

-15.00

-20.00

-25.00

-30.00

-35.00

nl‘\'\!... W"\"\A‘

13

-40.00

g

R LRI
P AL

W'\MMMHL\“VJ W‘JMWMLM%MMVN ,}"W*

-46.54
126G 13G - 14G

15G
Frequency [Hz]

16G

176G 18G

——MES 6. FCC_24E_v
——LIM FCC_-13dBm

rage 1/1 09.04.03 10:54 Overview / Antenna vertical




Radiated Emigsiong Tx

FCC RULES PART 24

EUT/Model :

Approval Holder:
Channel:

Test Site / Operator:
Temperature/ Voltage:
Test Specification:
Comment 1:

Comment 2:

SUBPART E

GSM/GPRS Module 02426

Wavecom

512

ETS /MR. F. SCHULZ

23°C / Unom. : 3.7 VDC

according to $24.238

Dist.: 3m, Ant.: HL025, ampl.+HP.
Freqg: 14.807GHz, Pmax: -24.33dBm, RBW:

1MHz

! Level [dBm]
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Radiated Emissions Tx
FCO RULES PART 24 SUBPART B

EUT/Model : GSM/GPRS Module Q2424
Approval Holder: Wavecom
Channel: 512

Test Site / Operator: ETS /MR. F. SCHULZ

Temperature/ Voltage: 23°C / Unom. : 3.7 VDC

Test Specificatien: according to $24.238

Comment 1: Dist.: 3m, Ant.: HLO25, amplif.

Comment 2: Freq: 26.500GHz, Pmax: -28.00dBm, RBW: 1MHz

Level [dBm]
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Radiated Emissions Tx

FCC RULES PART 24

EUT/Model :

Approval Holder:
Channel:

Test Site / Operator:
Temperature/ Voltage:
Test Specification:

SUBPART E

GSM/GPRS Module Q2420
Wavecom

512

ETS /MR. F. SCHULZ

23°C / Unom. : 3.7 VDC

according to $24.238

Comment 1: Dist.: 3m, Ant.: HL0Z25, amplif.
Comment 2: Freq: 24.526GHz, Pmax: -28.97dBm, RBW: 1MHz
Level [dBm]
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Radiated Emissionsg Tx
FCC RULES PART 24 SUBPART E

BUT/Model : GSM/GPRS Module Q2426
Approval Heolder: Wavecom
Channel: 661l

Test Site / Operator: ETS fMR. F. SCHULZ
Temperature/ Voltage: 23°C / Unom. : 3.7 VDC

Test Spscification: according to $24.238
Comment 1: Dist.: 3m, Ant.: HK 116
Comment 2: Freq: 192.444MHz, Pmax: -50.87dBm, RBW: 1MHz
Level {dBm]
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

EUT/Model GSM/GPRS Module 02426
Approval Holder: Wavecem

Channel: 661

Test Site / Operator: ETS /MR. F. SCHULZ
Temperature/ Voltage: 23°C / Unom. : 3.7 VDC

Test Specification:

according to $24.23¢8

Comment. 1: pist.: 3m, Ant.: HK 116
Comment 2: Freg: 36.422MHz, Pmax: -49.58dBm, RBW: 1MHz
Levef [dBm]
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Radiated Emissions Tx
FCC RULES PART 24 SUBPART E

EUT/Mcodel : GSM/GPRS Module Q24246
Approval Holder: Wavecom
Channel: 661

Test Site / Operator: ETS /MR. F., SCHULZ
Temperature/ Voltage: 23°C / Unom. : 3.7 VIC

Test Specification: according to $24.238
Comment 1: Dist.: 3m, Ant.: HL 223
Comment 2: Freq: 978.667MHz, Pmax: -37,.88dBm, RBW: 1MHz
Level [dBm]
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Radiated Emigsions Tx
FCC RULES PART 24 SUBPART E

EUT/Model : GSM/GPRS Module Q2426
Approval Holder: Wavecom
Channel: 661
Test Site / Operator: ETS /MR. F. SCHULZ
Temperature/ Voltage: 23°C / Unom. : 3.7 VDC
Test Specification: according to $24.238
Comment 1: Dist.: 3m, Ant.: HL 223
Comment 2: Freq: 857.778MHz, Pmax: -36.07dBm, RBW: 1MHz
Level [dBm)
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Radiated Emissions Tx
FCC RULES PART 24 SUBPART E

EUT/Mcdel

approval Heolder:
Channel:

Test Site / Operator:
Temperature/ Voltage:
Test Specification:
Comment 1:

Comment 2:

GSM/GPRS Module Q2426
Wavecom

661

ETS /MR. F. SCHULZ

23°C  / Unom. : 3.7 VIDC
according to $24.238
Cist.: 3m, Ant.: HLOZ25

Freq: 3.995GHz, Pmax: ~20.41dBm, RBW:

1MHz/3kHz

Level [dBm]
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Radiated Emissions Tx

FCC RULES PART 24

EUT/Model

Approval Holder:
Channel:

Test Site / Operator:
Temperature/ Voltage:
Test Specification:
Comment 1:

Comment 2:

SUBPART E

GSM/GPRS Module Q2426
Wavecom

661

ETS /MR. F. SCHULZ

23°c / Unom. : 3.7 VDC
according to $24.238
Dist.: 3m, Ant.: HL0O25

Freq: 3.530GHz, Pmax: -21.45dBm,

RBW:

1MHz/3kHz

Level [dBm]
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Radiated Emigsions Tx
FCC RULES PART 24 SUBPART E

EUT/Mcdel GSM/GPRS Module 02426
Approval Helder: Wavecom

Channel: 661

Test Site / Operatcr: ETS /MR. F. SCHULZ
Temperature/ Voltage: 23°C / Unem. : 3.7 VDC
Test Specification: according to $24.238

Comment 1
Comment 2

H Dist.: 3m, Ant.: HL025, ampl.+HP.
: Freq: 7.520GHz, Pmax: -25.59dBm, RBW: 1iMHz
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Radiated Emissions Tx
FOC RULES PART 24 SUBPART E

EUT/Model : GSM/GPRS Medule Q2426
Approval Holder: Wavecon
Channel: 661
Test Site / Operator: ETS /MR. F. SCHULZ
Temperature/ Voltage: 23°C / Unom. : 3.7 VDC
Test Specification: according to $24.238
Comment 1: Dist.: 3m, Ant.: HLD25, ampl.+HP.
Comment 2: Freq: 7.520GHz, Pmax: -23.94dBm, RBW: 1MHz
iﬁ Level {dBm]
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Radiated Emisgions Tx

FCC RULES PART 24 SUBPART E
EUT/Madel GSM/GPRS Module Q2426
Approval Holder: Wavecom
Channel: a6l
Test Site / Operator: ETS /MR. F. SCHULZ
Temperature/ Veltage: 23°C / Unem. : 3.7 VDC
Test Specification: according to $24.238
Comment 1: pist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 11.280QGHz, Pmax: -32,82dBm, RBW: 1MHz
- B |
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Radiated Emissions Tx
FCC RULES PART 24 SUBPART E

BUT/Model : GSM/GPRS Module Qz426
Appraval Holder: Wavecom
Channel: 66l
Test Site / Operator: ETS /MR. F. SCHULZ
Temperature/ Voltage: 23°C / Unom. : 3.7 VDC
Test Specification: according to $24.238
Comment 1: Dist.: 3m, Ant.: HLCZ5, ampl.+HP.
Comment 2: Freqg: 11.280GHz, Pmax: -39.37dBm, RBW: 1MHz
| Level [dBm]
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Radiated Emigsions Tx
FCC RULES PART 24 SUBPART E

EUT/Model : GSM/GPRS Module Q2426
Approval Holder: Wavecom
Channel: 661
- Test Site / Cperator: ETS /MR. F. SCHULZ
Temperature/ Voltage: 23°C / Unom. : 3.7 VIDC
Test Specification: according to $24.238
Comment 1: Dist.: 3m, Ant.: HLO25, ampl.+HP.
Comment 2: Freq: 15.040GHz, Pmax: -23.08dBm, RBW: lMHz
Level [dBm)
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Radiated Emissions Tx
FCC RULES PART 24 SUBPART E

EUT/Model : GSM/GPRS Module Q2426
Approval Holder: Wavecom
Channel: 661
Test Site / OQperator: ETS /MR. F. SCHULZ
Temperature/ Veltage: 23°C / Unom. : 3.7 VDC
Test Specification: according to $24.238
Comment 1: Dist.: 3m, Ant.: HLO25, ampl.+HP.
Comment 2: Freq: 15.040GHz, Pmax: -22.24dBm, RBW: 1MHz
Level [dBm]
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Radiated Emissions Tx
FCC RULES PART 24 SUBPART E

EUT/Model :
Approval Holder:

Channel:

Test Site / Operator:

GSM/GPRS Module Q24246
Wavecom

661

Temperature/ Veltage: 23°C

Test Specification:

Comment 1
Comment 2

Dist.:

ETS /MR. F. SCHULZ

/ Unom. : 3.7 VIC

according to $24.238

3m, Ant.: HL02S5, amplif.

Freq: 26.481GHz, Pmax: -27.75dBm,

RBW: 1MH=z

Level [dBm]
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Radiated Emissions Tx
FCC RULES PART 24 SUBPART E

EUT/Model : G3M/GPRS Module 02426

Approval Holder: Wavecon

Channel: 661

Test Site / Operator: ETS /MR. F. SCHULZ

Temperature/ Voltage: 23°C / Unom. : 3.& VDC

Test Specification: according to $24.238

Comment 1: Dist.: 3m, Ant.: HL0O25, amplif.

Comment 2: Freq: 24.479GHz, Pmax: -28.03dBm, RBW: 1MHz
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Radiated Emissions Tx

FCC RULES PART 24

EUT/Model :

Approval Holder:
Channel:

Test Site / Operator:
Temperature/ Voltage:
Test Specification:
Comment 1:

Comment 2:

SUBPART E

GSM/GPRS Module Q2426
Wavecom

810

ETS /MR. F. SCHULZ

23°C / Unom. : 3.7 VIDC
according to $24.238
pist.: 3m, Ant.: HK 116

¥req: 198.867MHz, Pmax: 1MHz

~50.95dBm, RBW:

Level [dBm]
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Radiated Emissions Tx
FCC RULES PART 24 SUBPART E

EUT/Mcdel : GSM/GPRS Module 02426
Approval Heolder: Wavecom
Channel: 810
Test Site / Operator: ETS /MR. F. SCHULZ
Temperature/ Voltage: 23°C / Unom. : 3.7 VDC
Test Specificatiocn: according to $24.238
Comment 1: Dist.: 3m, Ant.: HK 116
Comment 2: Freq: 45.867MHz, Pmax: -50.24dBm, RBW: 1MHz
Level [dBm]
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Radiated Emissions Tx

FCC RULES PART 24

EUT/Model

Approval Holder:
Channel:

Test Site / Operator:
Temperature/ Yoltage:
Test Specificaticn:
Comment 1:

Comment 2:

SUBPART E

G8M/GPRS Module Q2426

Wavecom

810

ETS /MR. F. SCHULZ

23°c / Unom. : 3.7 VDC

according to $24.238

Dist,: 3m, Ant.: HL 223

Freq: 982.222MHz, Pmax: -38.12dBm, RBW: 1MHz
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Radiated Emissions Tx
FCC RULES PART 24 SUBPART E

EUT/Model : GSM/GPRS Module Q2426
Approval Holder: Wavecom
Channel: 810

Test Site / Operator: ETS /MR. F. SCHULZ

Temperature/ Voltage: 23°C / Unom. : 3.7 VIC

Test Specification: according to $24.238

Comment 1: Dist.: 3m, Ant.: HL 223

Comment 2: Freq: 835.556MHz, Pmax: -35.85dBm, RBW: 1MHz

Level [dBm]
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Radiated Emissions Tx
FCC RULES PART 24 SUBPART E

EUT/Model : GSM/GPRS Mcdule Q24246
Approval Holder: Wavecom
Channel: 810
Test Site / Operator: ETS /MR, F. SCHULZ
Temperature/ Voltage: 23°C / Unom. : 3.7 VDC
Test Specification: accerding to $24.238
Comment 1: Dist.: 3m, Ant.: HL0O25
Comment 2: Freq: 3.993GHz, Pmax: -20.%8dBm, RBW: 1MHz/3kHz
Level [dBm]
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Radiated Emissions Tx
FCC RULES PART 24 SUBPART FE

EUT/Model : GSM/GPRS Mcdule Q2426
Approval Holder: Wavecom
Channel: 810

Test Site / Operator: ETS /MR. F. SCHULZ
Temperature/ Voltage: 23°C / Unom, : 3.7 VDC

Test Specification: according to $24.238
Comment 1: pist.: 3m, Ant.: HLOZS5
Comment 2: Freq: 3.534GHz, Pmax: -21.55dBm, RBW: lMH=z/3kHz
I
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Radiated Emigsions Tx
FCC RULES PART 24 SUBPART E

EUT/Model
Approval Holder:
Channel:

Test Site / Operator: ETS /MR. F. SCHULZ

Temperature/ Voltage: 23°C

Tast Specification:
Comment 1:

GSM/GPRS Module Q2426
Wavecom
810

/ Unom. : 3.7 VvDC

according to $24.238
Dist.: 3m, Ant.: HLO025, ampl.+HP.

Comment 2: Freq: 7.640GHz, Pmax: -15.10dBm, RBW: 1MHz
Level [dBm)]
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Radiated Emissions Tx

FCC RULES PART 24

EUT/Model

Approval Holder:
Channel:

Test Site / Operator:
Temperature/ Voltage:
Test Specification:
Comment 1:

SUBPART E

G5M/GPRS Module 02426
Wavecom

810

ETS /MR. F. SCHULZ

23°C / Unom. : 3.7 VDC
according to $24.238
Dist.: 3m, Ant.: HL025, ampl.+HP.

Comment 2: Freq: 7.640GHz, Pmax: ~20.44dBm, RBW: 1MHz
Level [dBm]
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Radiated Emissions Tx

FCC RULES PART 24

EUT/Model :
Approval Holder:
Channel:

Test Site / Operator:
Temperature/ Voltage:

Test Specification:
Comment 1:
Comment 2:

SUBPART E

GSM/GPRS Module Q2426
Wavecom

810

ETS /MR. F. SCHULZ

23°C / Unom. : 3.7 VDC
according to $24.238

Dist.: 3m, Ant.: HLC2S5, ampl.+HPE.

Freg: 9.551GHz, Pmax: -33.32dBm, RBW:

1MHz

Level [dBm}
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Radiated Emissgions Tx

FCC RULES PART 24

EUT/Model

Approval Holder:
Channel:

Test Site / Operator:
Temperature/ Voltage:
Test Specification:
Comment 1:

Comment 2:

SUBPART E

GSM/GPRS Module
Wavecom

810

ETS /MR. F. SCHULZ
23°C / Unem. : 3.7 VDC
according to $24.238

Dist.: 3m, Ant.: HLO025, ampl.+HP.
Freq: 11.462GHz, Pmax: -35.42dBm,

Q2426

RBW: 1MHz

r )
Level [dBm] |
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|
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|
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‘ 8G 9G 10G "G 12G |
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~——LIM FCC_-13dBm ;
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Radiated Emissions Tx
FCC RULES PART 24 SUBPART E

EUT/Model : GSM/GPRS Module Q2424
Approval Holder: Wavecom
Channel: 810
Test Site / COperator: ETS /MR. F. SCHULZ
Temperature/ Voltage: 23°C / Unom. : 3.7 VDC
Test Specificaticn: according to $24.238
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 15.280GHZ, Pmax: -29.5QdBm, RBW: 1MHz
Level [dBm]
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' -20.00
-25.00
-30.00
-35.00 L
. 4 Lo WA .
40.00 l Y b ‘NNWJ UV Mﬁ WLN v J‘"\f‘mM %JW*
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Radiated Emigsions Tx
FCOC RULES PART 24 SUBPART E

BUT/Model GSM/GPRS Module (2426

hpproval Holder: Wavecom

Channel: 810

Test Site / Operator: ETS /MR. F. SCHULZ

Temperature/ Voltage: 23°C / Unom. : 3.7 VDC

Test Specification: according to $24.238

Comment 1: Dist.: 3m, Ant.: HLO23, ampl.+tHP.

Comment. 2: Freq: 15.280GHz, Pmax: -30.49dBm, RBW: lMHz

Level [dBm]
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Radiated Emissions Tx
FCC RULES PART 24 SUBPART E

EUT/Model : GSM/GPRS Module Q2426
Approval Holder: Wavecom
Channel: 810
Test Site / Operator: ETS /MR. F. SCHULZ
Temperature/ Voltage: 23°C / Unom. : 3.7 VDC
Test Specification: according to $24.238
Comment 1: Dist.: 3m, Ant.: HLO25, amplif.
Comment 2: Freq: 26.500GHz, Pmax: -27.21dBm, RBW: 1MHz
Level [dBm]
-10.00
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Radiated Emissions Tx

FCC RULES PART 24

EUT/Model :

Approval Heclder:
Channel:

Test Site / Operator:
Temperature/ Voltage:
Test Specification:
Comment 1:

Comment 2:

Level [dBm]

SUBPART E

GS5M/GPRS Module Q242¢
Wavecom

810

ETS /MR. F. SCHULZ

23°C / Unom. : 3.7 VDC
according te $24.238

Dist.: 3m, Ant.: HL0Z25, amplif.

Freq: 24.536GHz, Pmax: -28.5%dbm, RBW: 1MHz

-10.00

-15.00

-20.00

-25.00

-30.00

P

%W“WM fL\NyWVW{\MW

nﬂN“ﬂr\W AT {

1

ao
iy
500l ﬁ,,i

-39.02

18G 19G

226G 23G 24G

Frequency [Hz]

T 20G 216G

~——MES 7. FCC_24E h
LIM FCC_-13dBm

Page 1/1 09.04.03

11:13 Ooverview / Antenna horizental



Marker 1 [T1] RBW 3 kHz RF Att 50 dB
Ref Lwvl 32.41 dBm VBW 3 kHz
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Radiated Emissions Tx
FCC RULES PART 22 SUBPART H

GSM/GPRS Mcdule Q2426

EUT/Model
Approval Holder:

Channel:

Test Site / Operator:
Temperature/ Voltage:
Test Specification:

Comment 1:
Comment Z2:

Wavecom
128

ETS /MR. F. SCHULZ

23°c /

Unom. : 3.7 vDC

according to §22.917
Dist.: 3m, Ant.: HK 116
Freg: 194.711MHz, Pmax: —51.75dBm,

-10.00

-20.00

-30.00

-40.00

-50.00

-59.38

Level [dBm]

RBW: 1MHz
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Radiated Emissions Tx
FCC RULES PART 22 SUBPART H

EUT/Model : GSM/GPRS Module 02426
Approval Holder: Wavecom
Channel: 128
Test $ite / Cperator: ETS /MR. F. SCHULZ
Tamperature/ Voltage: 23°C / Unom. : 3.7 VDC
Test Specification: according to $22.9%17
Comment 1: Dist.: 3m, Ant.: EK 11&
Comment 2: Freq: 43.600MHz, Pmax: -50.42dBm, RBW: 1MHz
Level [dBm]
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Radiated Emissions Tx
FCC RULES PART 22 SUBFART H

EUT/Model GSM/GPRS Module QzZ426
Approval Holder: Wavecom
Channel: 128

Test Site / Operator: ETS /MR. F. SCHULE
Temperature/ Veltage: 23°C / Unom. : 3.7 VDC
Test Specification: according te §22.917

Comment 1: Dist.: 3m, Ant.: HL 2Z23+notch
Comment 2: Freq: §24.000MHz, Pmax: -17.08dBm, RBW: 1MHz
—
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Radiated Emigsions Tx
FCC RULES PART 22 SUBPART H

EUT/Model
Appreoval Holder:
Channel:

Test Site / Operator:

Temperature/ Voltage
Test Specification:

GSM/GPRS Module

Wavecom

128

ETS /MR. F. SCHULZ

: 23°C  / Unomn. 3.7 VDC
according to §22.9%17

Q2424

Comment 1: Dist.: 3m, Ant.: HL 223+notch
Comment 2: Freq: 824.000MHz, Pmax: -Z5.98dBm, RBW: 1MHz
Level [dBm]
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Radiated Emissions

Tx

FCC RULES PART 22 SUBPART H

EUT/Model : GSM/GPRS Module Q2426
Approval Helder: Wavecom
Channel: 128
Test Site / Operator: ETS /MR. F. SCHULZ
Temperature/ Voltage: 23°C / Unom. : 3.7 VDC
Test Specificaticon: acceording to $22.917
Comment 1: Dist.: 3m, Ant.: HLO25
Comment 2: Freq: 1.653GHz, Pmax: -18,68dBm, RBW: lMHz
I - o o N ]
: Level [dBm] i
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Radiated Emissgions Tx
FCC RULES PART 22 SUBPART H

EUT/Model GSM/GPRS Module Q242¢

Approval Holder: Wavecom

Channel: 128

Test Site / Operator: ETS /MR, F. SCHULZ

Temperature/ Voltage: 23°C / Unom. 3.7 vDC

Test Specificatioen: according to $22.917

Comment 1: Dist.: 3m, Ant.: HL{(25

Comment 2: Freq: 3.530GHz, Pmax: -22.62dBm, RBW: 1MHz

Level [dBm]
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Radiated Emissions Tx
FCC RULES FART 22 SUBPART H

EUT/Model GSM/GPRS Module Q2426
Approval Holder: Wavecom
Channel: 128
Test Site / Operator: ETS /MR. F. SCHULZ
Temperature/ Voltage: 23°C / Uncm. 3.7 vDC
Test Specification: according to §22.917
Comment 1: Dist.: 3m, Ant.: HLO025, ampl.+HP.
Comment 2: Freg: 7.622GHz, Pmax: -46.10dBm, RBW: 1MIz
Level [dBm]
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Radiated Emissions Tx
FCC RULES PART 22 SUBPART H

EUT/Model : GSM/GPR3 Module Q2426
Approval Holder: Wavecom
Channel: 128

Test Site / Qperator: ETS /MR. F., SCHULZ

Temperature/ Voltage: 23°C / Unom. : 3.7 VDC

Tast Specification: according to §22.917

Comment 1: Dist.: 3m, Ant.: HLOZ3, ampl.+HP.

Comment 2: Freq: 7.547GHz, Pmax: -45,78dBm, RBW: 1MHz
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Radiated Emissions Tx
FCC RULES PART 22 SUBPART H

EUT/Model
Approval
Channel:

Test Site / Operator:
Temperature/ Voltage:

Holdex:

GSM/GPRS Module Q2426
Wavecom

128

ETS /MR. F. SCHULZ

23°C / Unom. : 3.7 VDC

Test Specification: according to §22.917
. Comment 1: Digt.: 3m, Ant.: HLO2S5, ampl.+HP.
Comment 2: Freq: 11.173GHz, Pmax: -40.84dBm, RBW: lMH=z
- . ]
Level [dBm] _‘
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Radiated Emissions Tx

FCC RULES PART 22

EUT/Model :

Approval Holder:
Channel:

Test Site / Operator:
Temperature/ Voltage:
Test Specificatioen:

SUBPART H

GSM/GPRS Module 02426
Wavecom

128

ETS /MR. F. SCHULZ

23°C / Unom. 3.7 VDC

according to §22.917

Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 10.742GHz, Pmax: -41.55dBm, RBW: 1MHz
Laevel [dBm] \‘
-10.00
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-30.00
40.00 3
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A /1 b W‘* i
AT
-50.00 W
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Radiated Emissions TX

FCC RULES PART 22

BUT/Model :

Approval Holder:
Channel:

Test Site / Operator:
Temperature,/ Veltage:
Test Specification:
Comment 1:

Comment 2:

SUBPART H
GSM/GPRS Module Q2426
Wavecom

188

BET3 /MR. F. SCHULZ

23°C / Ynem. : 3.7 VDC
according to §22.%17
Dist.: 3m, Ant.: HK 116

Freq: 188.856MHz, Pmax: 1MH=z

-52.28d4Bm, RBW:

Level [dBm]
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Radiated Emissions Tx
FCC RULES PART 22 SUBPART H

EUT/Model : GSM/GPRS Module Q2426
Approval Holder: Wavecom
Channel: 188
Test Site / Operator: ETS /MR. F. SCHULZ
Temperature/ Voltage: 23°C / Unom. : 3.7 VDC
Test Specification: according to §22.917
Comment 1: Dist.: 3m, Ant.: HK 11&
Comment 2: Freq: 47.378MHz, Pmax: -50.84dBm, RBW: 1MHz
Level [dBm)]
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Radiated Emissions Tx
FCC RULES PART 22 SUBPART H

EUT/Model : GSM/GPRS Module Q2426

Approval Holder: Wavecon

Channel: 138

Test Site / Operator: ETS /MR. F. SCHULZ

Temperature/ Voltage: 23°C / Unom. 3.7 VDC

Test Specification: according to §22.917

Comment 1: Dist.: 3m, Ant.: HL 223

Comment 2: Freq: 996.644MHz, Pmax: -39.10dBm, RBW: 1MHzZ

Level [dBm]
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

EUT/Model GSM/GPRS Module 02426
Approval Holder: Wavecom
Channel: 188
Test Site / Operator: ETS /MR. F. SCHULZ
Temperature/ Voltage: 23°C / Unom. 3.7 VDC
Test Specification: according to §22.917
Comment 1: Dist.; 3m, Ant.: HL 223
Comment 2: Freq: B50.510MHz, Pmax: —-27.49%dBm, RBW: 1MH=z
Level [dBm] —|
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Radiated Emissions Tx
FCC RULES PART 22 SUBPART H

EUT/Model : GSM/GPRS Module 02426
Approval Holder: Wavecom
Chanrel: 188

Test Site / Operator: ETS /MR. F. SCHULZ

Temperature/ Voltage: 23°C  / Unom. : 3.7 VDC

Test Specification: according to §22.917

Comment 1: Dist.: 3m, Ant.: HLD2S

Comment 2: Freq: 1.677GHz, Pmax; -13.55dBm, REW: 1MHz

r Level [dBm)]
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Radiated Emissions Tx

FCC RULES PART 22 SUBFART H

EUT/Mcdel : GSM/GPRS Module Q2426
Approval Holdexr: Wavecom
Channel: 188
Test Site / Operator: ETS /MR. F. SCHULZ
Temperature/ Voltage: 23°C / Unom. : 3.7 VDC
Test Specification: according to $22.917
Comment 1: Dist.: 3m, Ant.: HLO25
Comment 2: Freg: 1.677GHz, Pmax: -23.05dBm, RBW: 1MHz
o i
Level [dBm] |
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Radiated Emissions Tx
FCC RULES PART 22 SUBPART H

EUT/Model G3M/GPRS Module
Approval Helder: Wavecom
Channel: 188

Test Site / Cperator: ETS /MR, F.

Temperature/ Voltage: 23°C / Unon.
Test Specification:
Comment 1:

Comment 2:

Freqg: 7.529GHz,

Q2426

SCHULZ

3.7 VDC

according to §22.917
Dist.: 3m, Ant.:

HL(325, ampl.+HP.
Pmax: =-45.95dBm,

RBW:

1IMHZ

Level [dBm]
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Radiated Emissions Tx
FCC RULES PART 22 SUBPART H

EUT/Model GSM/CGPRS Module Q2426
Approval Heolder: Wavecom

Channel: 188

Test Site / Operator: ETS /MR. F. SCHULZ
Temparature/ Voltage: 23°C / Unom. 3.7 VDC

Test Specification:

according to §22.217

Comment 1: Dist.: 3m, Ant.: HL0Z5, ampl.+HP.
Comment 2: Freg: 7.569GHz, Pmax: -46.54dBm, RBW: 1MRz
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H
EUT/Model : GSM/GPRS Module Q2426
Approval Heolder: Wavecom
Channel: 188
Test Site / COperator: ETS /MR. F. SCHULZ
Temperature/ Voltage: 23°C / Unom. : 3.7 VDC
Test Specification: according to $22.917
Comment 1: Dist.: 3m, Ant.: HL0Z5, ampl.+HP.
Comment 2: Freq: 10.787GHz, Pmax: -41.&8cdBm, RBW: 1MHz
f e — - - —==
Level [dBm]
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Radiated Emissions Tx
FCC RULES PART 22 SUBPART H

EUT/Model : GSM/GPRS Module 02426

Approval Holder: Wavecom

Channel: i88

Test Site / Operator: ETS /MR. F. SCRULZ

Temperature/ Voltage: 23°C / Unom. : 3.7 VDC

Test Specification: according to §22.917

Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 10.B800GHz, Pmax: -41.18dBm, RBEW:

1MHz2

Level [dBm)
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Radiated Emissions Tx
FCC RULES PART 22 SUBPART H

EUT/Mcodel : G5M/GPRS Module R2426
Approval Holder: Wavecom
Channel: 251
Tegt Site / Operator: ETS /MR. F. SCHULZ
Temperature/ Voltage: 23°C / Unom. : 3.7 VDC
Test Specification: according to §22.917
Comment 1: Dist.: 3m, Ant.: HK 1186
Comment 2: Freq: 83.644MHz, Pmax: -51.98dBm, RBW: 1MHz
Level [dBm] 5
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H
EUT/Model GSM/GPRS Module Q2426
Approval Holder: Wavecom
Channel: 251
Test Site / Operator: ETS /MR, ¥. SCHULZ
Temperature/ Voltage: 23°C / Unom. : 3.7 VDC
Test Specificaticn: according to §22.317
Comment 1: Dist.: 3m, Ant.: HK 11¢
Comment 2: Freq: 37.556MHz, Pmax: -51.56dBm, RBW: 1MHz
Level [dBm] ;‘
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-20.00 !
-30.00
-40.00
-50.00 T _
r\_ﬂ'\uﬂ ﬂ"""“"‘wﬂ Lo ""’"’”‘“Wu.,_; » :
. - N""”“‘""WMwwwwwwmum-w»mﬂw«‘-wm-‘** |
-59.75 - !
30M 60M 80Mm 100M 120M 140M 160M 180M 200M
Frequency [Hz]
——MES 1. FCC_22H h !
~——LIM FCC_-13dBm :
i
Page 1/1 10.04.03 12:32 / Antenna horizontal



Radiated Emissions Tx
FCC RULES PART 22 SUBPART H

EUT/Model : GSM/GPRS Module Q2426
Approval Holder: Wavecom
Channel: 251

Test Site / Cperator: ETS /MR. F. SCHULZ
Temperature/ Voltage: 23°C / Unom. : 3.7 VDC

Test Specification: according tc §22.917
Comment 1: Dist.: 3m, Ant.: HL 223+notch
Comment Z: Freq: §49.000MHz, Pmax: -15.8%dBm, RBW: 1MHz
Level [dBm]
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

EUT/Model : GSM/GPRS Module Qraze
Approval Holder: Wavecom

Channel: 251

Test Site / Operator; ETS /MR. F. SCHULZ

Temperature/ Voltage: 23°C  / Unom. 3.7 vDC
Test Specification: according to §22.917
Comment 1: pist.: 3m, ant.: HL 223+notch
Comment 2: Freq: 849.0C0MHz, Pmazx: -18.43dBm, RBW: 1MHz
Level [dBm] —(
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Radiated Emissions Tx
FCC RULES PART 22 SUBPART H

EUT/Model :
Approval Helder:
Channel:

Test Site / Operator:
Temperature/ Voltage:

Test Specification:
Comment 1:
Comment 2:

GSM/GPRS Module Qz424

Wavecom

251

ETS /MR. F. SCHULZ

23°C / Upom. : 3.7 ¥VDC

according to §22.9217

Dist.: 3m, Ant.: HLOZ5

Freq: 1.703GHz, Pmax: -16.11dBm, RBW: 1MHz

. o e
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Radiated Emigsgsions Tx
FCC RULES PART 22 SUBPART H

EUT/Model :

Approval Holder:
Channel:

Test Site / QOperater:
Temperature/ Voltage:
Test Specification:
Comment 1:

Comment 2:

Level [dBm]

GSM/GPRS Module Q2426
Wavecom

251

ETS /MR. E. SCHULZ

23°C / Unom. : 3.7 VDC
according to $22.517
Dist.: 3m, Ant.: HL025
Freg: 3.973GHz, Pmax: REW :

-22.91dBm, iMHz
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Radiated Emissions Tx
FCC RULES FPART 22 SUBPART H

EUT/Model GSM/GPRS Module Q2426
Approval Holder: Wavecon
Channel: 251

Test Site / Operator: ETS /MR. F. SCHULZ
Temperature/ Voltage: 23°C / Unom. : 3.7 VDC
Test Specification: according to §22.%17

Comment 1: Dist.: 3m, Ant.: RL0O25, ampl.+HPF.
Comment 2: Freq: 7.564GHz, Pmax: -46.67dBm, RBW: 1MHz
Level [dBmj]
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Radiated Emissions Tx
FCC RULES PART 22 SUBPART H

EUT/Model : GSM/GPRS Module Q2426
Approval Holder: Wavecom
Channel: 251

Test Jite / Operater: ETS /MR. F. SCHULZ
Temperature/ Voltage: 23°C / Unom. : 3.7 VDC

Test Specification: according to §22.917
Comment 1: Dist.: 3m, Ant.: HLO25, ampl.+HP.
Comment 2: Freq: 7.564GHz, Pmax: -46.13dBm, RBW: 1MHz

‘ Level [dBm] J
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-20.00 { J |
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Radiaked Emissions Tx
FCC RULES PART 22

EUT/Model :

Approval
Channel:

Holder:

Test Site / Operator:
Temperature/ Vecltage:
Test Specification:

SUBPART H

GSM/GPRS Mcdule 02426
Wavecom

251

ETS /MR. F. SCHULZ

23°Cc  f Unom. : 3.7 vDC
according to $22.917

Comment 1: Dist.: 3m, Ant.: HLO025, ampl.+HP.
Comment 2: Freq: 10.738CGHz, Pmax: -41.23dBm, RBW: 1MHz
| Leve! [dBm] >
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Appendix K

Line Conducted Emissions

ETS Dr. Genz GmbH, Germany Registration number: GOM20304-7780-T-47 Appendix K



EMI voltage test

in the ac-mains according to FCC part 15

EUT: GSM/GPRS MODULE
Manufacturer: Wavecom
Operating Condition: Unom: 3.7 VDC, Tnom: 23°C
Test Site: ETS
Operator: Mr. Pflug
Test Specification: V-Network: ESH2-Z5
Comment : model: Q2426 VER. 4.0
Level [dBuV]
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Appendix L

Frequency Stability vs. Temperature

No diagrams
Refer to point 14.2

ETS Dr. Genz GmbH, Germany Registration number: GOM20304-7730-T-47 Appendix L



Appendix M

Frequency Stability vs. Voltage

No diagrams
Refer to point 15.2
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